620272

A Textron Compa

ny

SERVICE PARTS MANUAL

ELECTRIC POWERED PERSONNEL
CARRIERS AND GOLF CAR

ISSUED DATE APRIL 2007



SERVICE PARTS MANUAL

ELECTRIC POWERED PERSONNEL
CARRIERS AND GOLF CARS

TXT 5E

STARTING MODEL YEAR 2007

E-Z-GO Division of Textron, Inc. reserves the right to make design changes without obligation to make these changes on units previously sold and the informa-
tion contained in this manual is subject to change without notice.

E-Z-GO Division of Textron, Inc. is not liable for errors in this manual or for incidental or consequential damages that result from the use of the material in this
manual.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX: 1-800-448-8124
OUTSIDE USA PHONE: 001-706-798-4311, FAX: 001-706-771-4609
E-Z-GO DIVISION OF TEXTRON, INC., 1451 MARVIN GRIFFIN RD., AUGUSTA, GEORGIA USA 30906

Service Parts Manual Page i



NOTES

To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacturer code.

The use of non Original Equipment Manufacturer (OEM) parts may void the warranty.

Overfilling of batteries may void the warranty.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

As with all electric vehicles, the batteries must be checked and recharged as required or at a
minimum of 30 day intervals.

Page ii Service Parts Manual




TABLE OF CONTENTS

SECTION Page No.
HOW TO USE THE SERVICE PARTS MANUAL . . . .00ttt ettt v
ILLUSTRATED PARTS BREAKDOWN . . . o\ttt ettt ettt e e e e e e e e e e vii
ACCELERATOR . .ottt ettt e e e e e e e e A-1
BATTERY CHARGER (PORTABLE) . . . .o\ttt ettt e e et e e e e e e e e B-1
BODY & & C-1
BRAKE S . .\ttt et D-1
BRAKES - FRONT DISC . . o oottt ittt ettt e et e e e e e e e E-1
ELECTRICAL . .« .ttt et ettt et e e e e e e e e F-1
ELECTRONIC SPEED CONTROL - PDS . . .\ ottt ettt ettt et et ettt e G-1
FRONT SUSPENSION / STEERING. . . . .\ttt ettt ettt e e e e e e e e e H-1
1 1 = J-1
REAR AXLE . . . oottt ittt e e K-1
REAR SUSPENSION ...ttt ettt e e e e e e e e e e e L-1
SEATING .« . oot ettt M-1
WEATHER PROTECTION ..\ttt ittt et ettt e et e e e e e e e N-1
WHEELS AND TIRES . . . oottt ettt ettt e e e e e e e e e e e e e e e e P-1
SPECIALTY PRODUCTS . ..ottt ittt ettt et e APPENDIX A-1

Service Parts Manual

Page iii




TABLE OF CONTENTS

Notes:

Page iv

Service Parts Manual




HOW TO USE THE SERVICE PARTS MANUAL

This manual is divided into several sections:

* GENERAL INFORMATION
* I[LLUSTRATED PARTS BREAKDOWN
¢ APPENDIX

The first section, GENERAL INFORMATION, contains the following information:

* WARRANTY INFORMATION
* GENERAL INDEX
* HOW TO USE THE SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

The third section, APPENDIX, contains a listing of specialty products and accessories.

USE OF THE MANUAL
To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the Illustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete number shown on the plate.

Service Parts Manual Vv



HOW TO USE THE SERVICE PARTS MANUAL

Left hand illustration page _ _
(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the General Index and select the most appro-
priate title.

¢ Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying description
for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER
¢ Locate the part number or description in the appropriate column on the parts list page.

NOTE: Itis suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts and the asterisk (*) indicates that the part depicted
is not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

vi Service Parts Manual



ILLUSTRATED PARTS BREAKDOWN

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual Page vii




ACCELERATOR

1 -Includes Items 2 - 37
26 - Includes Items 27 - 30
28 - Includes Items 29, 30

Ref Acl 7-1

Page A-1

5

e

20

2
o

/,:
7
<

To Direction
Selector
Harness

Service Parts Manual



ACCELERATOR

Ref Acl 7-2

Service Parts Manual

Page A-2



ACCELERATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 73333-G07 PEDAL BOX ASSEMBLY, PDS MODEL ONLY

(INCLUDES ITEMS 2 = 37) . ttttiiiiteiie ettt et e e e e nnnnneee e 1
2 25853-G01 PEDAL BOX AND COVER (SEAL AND BEARING).......ccccvvveiiiiiiiieniiiieeennn 1
3 25854-G01 INDUCTIVE THROTTLE SENSOR ....oocoiiiiiiiiiieeeeee e 1
4 00983-G01 SELF THREADING NUT, 3/16" ... s 2
5
6 25857-G01 PLUNGER SLEEVE.........ciiiiiiiitii et 1
7 28443-G01 PLUNGER. ... .ottt 1
8 28444-G01 PLUNGER CAM. ..ottt 1
9 73332-G01 ACCELERATOR ROD ...ttt 1
10
11 00532-G4 LOCK NUT, 5/16 = 24 ...ttt 1
12 10385-G4 YOKE (ADJUSTABLE).....ciiiiiiiiiie e 1
13 17677-G2 SPRING RETAINER, 3/8" ....eiiiiiiieii et 1
14 73046-G01 COMPRESSION SPRING ....cooiiiiiiiiiiieee e 1
15 17979-G1 ACCELERATOR ROD BUSHING ......cccoiiiiiiiiiiieiiieneeee e 1
16
17 17677-G1 SPRING RETAINER, 1/2" ..ottt 1
18 25861-G02 MICRO SWITCH (PDS MODEL ONLY) ...coiiiiiiiiiiiiiee e 1
19 01050-G01 SCREW, #4 - 20 X 5/8" LG ...evtiiiiiiiiie ettt 2
20 25879-G06 WIRING HARNESS (PEDAL BOX ASSEMBLY) (PDS MODEL ONLY)....... 1
21
22 00684-G6 SCREW, #8 - 32 X /4" LG ..eetiiiiiiiee ettt 2
23 70116-G02 ACCELERATOR PEDAL BRACKET ..ottt 1
24 01051-G01 SCREW, #8 - 16 X 1/2" LG ..orviieee ittt s 4
25
26 25799-G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 27 - 30)............. 1
27 * ACCELERATOR PEDAL ..ottt 1
28 27844-G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 29, 30)............. 1
29 27512-G01 ACCELERATOR PEDAL PAD .....cocviiiiiiiiiiiiiiiiienee i, 1

Page A-3 Service Parts Manual




ACCELERATOR

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
30 15766-G1 OVAL RIVET 3/16" X 7/16" LG ...ovvviiiiiiiie e 6
31
32 17838-G1 BUSHING ...t e e e 3
33 74432-G01 PEDAL PIVOT PIN oottt 1
34 12064-G6 PUSHNUT, 9/32" LD .ottt 1
35 10386-G3 CLEVIS PIN, 5/16" X 13/16" LG ...eiiiiiiiiiie ettt 1
36 17255-G1 TEFLON WASHER, B/16" ..ottt 1
37 10387-G3 COTTER PIN, 3/32" X 3/4" LG ..oeeiiei et 1
38
39 00715-G2 BOLT, 5/16 - 18 X 13/16" LG. .ciiiieeeee ettt e e e e e 4

Service Parts Manual

Page A-4



BATTERY CHARGER (PORTABLE)

0000000
oo

oo
(oo
D

QQQ

== = o
= £
SISISIS

RefBcp 1

Page B-1 Service Parts Manual



BATTERY CHARGER (PORTABLE)

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM

PART NO.

1 2 3 4 5 DESCRIPTION

QTY.

28435-G03
28435-G01
28435-G05

600341-G03

600340-G02
600463-G02
600462-G01

48V LESTER BATTERY CHARGER.........cccco,
48V LESTER BATTERY CHARGER WITH SWITCHABLE INPUT ...........
48V LESTER BATTERY CHARGER CE APPROVED..........ccccccviviieinennn.

For service or replacement parts, contact:
Lester Electrical

625 West “A” Street

Lincoln, NE 68522

Phone: (402) 477-8988, FAX: (402) 474-1769

Always provide the following information when requesting information
or ordering replacement parts:

Model Number:
Serial Number: (stamped into housing)

48V DELTA-Q BATTERY CHARGER WITH 10’ DC CORD

(INCLUDES ITEMS 5-7) oo
48V DELTA-Q CHARGER .....oooveieeieeeeeseeeeeeee e
48V DC CABLE ASSEMBLY ...ooeoveieeeeeeeeeeeeeeeeeeee e
AC POWER CORD (NOT SHOWN) ....cvvoveieeeeeeeeeee oo

Service Parts Manual

Page B-2



BODY

1 - Includes ltems 2 - 5

Ref Bod 7-1

Page C-1 Service Parts Manual



BODY

Ref Bod 7-2

Page C-2

Service Parts Manual



BODY

54 - Includes Items 55, 56
68 - Includes Items 69, 70

Ref Bod 7-3

Page C-3 Service Parts Manual



BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 71151-G0O1 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 2 -5) .cocovviiiieeinnen. 1
2 71153-G01 DEFLECTOR (PASSENGER SIDE) ....ccoiiiiiiiiiiiiiieete e 1
3 71154-G01 DEFLECTOR (DRIVER SIDE) ....ccciiiiiiiiiiiiiiiite et 1
4 00614-G5 SCREW, #8 - 18 X 5/8" LG ...eiiiiiiiiiiii et 6
5 71158-G01 INSTRUMENT PANEL INSERT (4 CUP HOLDER).......coveiviiiiieeeiiiiieeenes 1
6
7 74443-G01 LABEL (ANTI-ROLLBACK) ...cciiiitiiiiieiiitiee ettt seneee e 1
8
9 71413-G01 SPLASH PANEL. ..ot 1
10 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG ..ooeiiiiiiiiee et 5
11
12 70725-G01 FRONT SHIELD BRACE........coi it 2
13 27166-G04 FRONT SHIELD ... 1
14 01038-G01 BOLT, 1/4 - 20 X L11/16" LG .oeeeiiiiiiieee ettt e e 2
15 16469-G1 WASHER, L/4" ettt e e e e e e e e 2
16 01057-G01 RIVET, KTR, 1/4" X 3/4" LG ..ooiiiiie ettt 2
17
18 70662-G01 UPPER FLOORPAN. .. ...ttt 1
19 70451-G01 LOWER FLOORPAN ... ..ttt ittt e e e s e s 1
20 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) ......cooiiiiiiiiiiiiie e 16
21 70452-G01 ACCESS COVER ... ..ttt 1
22
23 70823-G01 REAR FLOORPAN ... .ttt 1
24 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) ....oeviiiiiiiiiecee e 5
25 70668-G0O* FLOORMAT .ot 1
26
27 71051-G** COWVL ettt e e e e et e e e e et et eer e e e e e e n e 1
28 71037-G02 E-Z-GO NAMEPLATE (GOLD).....otiiiiiieirieerree e 1
29 71597-G01 PUSHNUT, 3/18" ...ttt e e e e s nnnn e e e e nae 2
30 71055-G01 RIVET, /16" X 1" LG .otittiiiiiiiiee sttt ettt ettt et e e e e e e 9

Service Parts Manual Page C-4



BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) ....cooviiiieiieeeeeeeee e 2
32 71056-G01 BOLT, 5/16 - 18 X 5/8" LG (WITHOUT SUN TOP) .....ceviiiiiiiiieeiiiiiieee e 4
33 00570-G2 WASHER, 5/16 (WITHOUT SUN TOP).....ccciiiiiiieiieeneee e 4
34 00438-G6 BOLT, 5/16 - 18 x 5/8 LG (WITHOUT SUN TOP) ....cccvviiiriieirie e 2
35 71115-G01 VINYL TRIM Lo e 2
36 71055-G01 RIVET, /16" X 1" LG .otiiiiiiiiiiiee ettt ettt et et e st e e e s e e e e 10
37 00571-G2 WASHER, 5/16 (WITHOUT SUN TOP).....ccciiiiiiiiiiie e 2
38 70441-G01 SEAT FRAME ...ttt 1
39 70046-G02 BATTERY RACK ... 1
40 00715-G2 BOLT, 5/16 - 18 X 13/16" LG ..cciiitiieee ettt ettt e e e e 4
41 00438-G6 BOLT, 5/16 - 18 X 3/4" LG ....otiiiiiiie ittt e 2
42 00559-G8 WASHER, 5/16" ...ttt 2
43 11098-G6 LOCK NUT, 5/16 = 18 ...ceeeiiiiiiiie ettt e e e e e e 2
44 70200-G01 SCREW, 3/8 - 16 X 3/4" LG...eeiiiiiiiiieie ettt 2
45
46 70385-G01 SPLASH PAN (PASSENGER SIDE) .....ccociiiiiiiiiiiie e 1
47 70385-G02 SPLASH PAN (DRIVER SIDE).......utiiiiiiiiiiiiie et 1
48 00715-G2 BOLT, 5/16 - 18 X 13/16" LG ..cceiiiieiee ettt ettt e s e e 8
49
50 71812-G01 FENDER LINER (PASSENGER SIDE) ......ccoioiiiiiiieiiie e 1
51 71812-G02 FENDER LINER (DRIVER SIDE)......ccictiiiiiiiiiiee it 1
52 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG ..ooiiiiiiiieee ettt 8
53
54 71912-G** REAR BODY ASSEMBLY (W/OUT TAILLIGHTS) (INCLUDES ITEMS 55, 56)..| 1
55 71318-G01 BAGWELL LINER ..o 1
56 16816-G1 RATCHET FASTENER, 1/4" X 9/16" LG ....tvviieiiiiiieee e 20
57
58 71609-G01 HINGE PLATE ..ottt e e e e e e e 2
59 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) ...ccooviiiieiiieeee e 4
60 71316-G01 PLUG .. e 1

Page C-5

Service Parts Manual




BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61 71320-G01 ACCESS PANEL ...ttt 1
62 01107-G0O1 SCREW, #8 X 5/8" LG ...eeiiiiiiiiiie ettt ettt 5
63 71364-G02 T Gl e e e e 1
64 10570-G12 RIVET, 1/4" X 9/16" LG (ALUMINUM) .....oooiiiiiiiiiieeiee e 4
65 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) ...cccoviiiiiiiiiieee e 6
66 18436-G1 PLASTIC DRIVE RIVET, 1/4" X 9/16" LG .....ttiiiiiiiieeee e 2
67
68 71451-G02 REAR BUMPER ASSEMBLY (INCLUDES ITEMS 69 & 70) ........ccocevvvveinreneene 1
69 71451-G01 REAR BUMPER.......oiiiiiiii e 1
70 71457-G01 ST A e 4
71 71398-G01 BOLT, 1/4 - 20 X L 2/4" LG weeeeie ittt e e 4
72 00571-G2 WASHER, 5/16" ...ttt 4
73 71455-G01 BUMPER PLUG ... 4
74 71102-G03 BOLT, 1/4 - 20 X 11/16" LG ..eeeeiiei ittt ettt e e 2
75 71554-G01 J-TYPE NUT RETAINER, 1/4 - 20.......uuiiiiiiiiiiie ettt 2
76
77
78 71642-G01 ROCKER PANEL (FRONT, DRIVER SIDE) ......cccciiiiiiiiiiiiiiieee e 1
79 71642-G02 ROCKER PANEL (FRONT, PASSENGER SIDE).......ccccccoiiiiiiiiiiiiiiee e 1
80 71643-G01 ROCKER PANEL (REAR, DRIVER SIDE) .......cociiuiiiiieitiie e 1
81 71643-G02 ROCKER PANEL (REAR, PASSENGER SIDE)........ccocviiiiiiiiie e 1
82 71641-G01 SILL PLATE (PASSENGER SIDE) ......cttiiiiiiiiieiiiiiiie ettt 1
83 71641-G02 SILL PLATE (DRIVER SIDE)....c.ciiutitiiiiiiiiiit ettt 1
84 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ....ooviiiiieiieieiee e 6
85 23726-G4 SPACER, 5/168".....ceei et 6
86 00891-G2 LOCK NUT, 1/4 = 20 ..eeeeeeiiiieeee ettt ettt et e e st e e e ninne e e e e nne 6
87 15058-G6 RIVET, 3/16" X 15/16" LG (ALUMINUM) .....cccoiiiiiiiiiiie e 4
88 600815 LABEL oo 2
89 70135-G01 PEDAL PIVOT COVER .....oiiiiiiiiiiii e 1
90

Service Parts Manual

Page C-6




BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
91 75126-G01 FENDER SCUFFGUARD (DRIVER SIDE) ......ccviiiiiiiiieiiieieee e 1
92 75126-G02 FENDER SCUFFGUARD (PASSENGER SIDE)........cccciiiiiiiiiiiiiiiieee e 1
93 16816-G2 RATCHET FASTENER, 1/4" X 3/4 " LG..coiiiiiiiiiee ittt 8

Page C-7

Service Parts Manual




BODY

Notes:

Service Parts Manual

Page C-8



BRAKES - MECHANICAL

Accelerator
Pedal

18 - Includes Items 19, 20
22 - Includes ltems 23 - 24

Ref Brm 8-1

Page D-1 Service Parts Manual



BRAKES - MECHANICAL

Ref Brm 8-2

\ \\
\\ 49 - Includes Items 50 - 78

\
\\ 52 - Includes Items 53 - 55

\ \
\

BRAKE PEDAL
(VEHICLE WITH BRAKE LIGHTS)

Service Parts Manual

Page D-2



BRAKES - MECHANICAL

\Ce

Front of Vehicle

80 - Includes Items 82 - 91, 93, 94
81 - Includes Items 82 - 89, 92 - 94
82 - Includes Items 83

84 - Includes Items 85 - 89

91 - Includes Items 93, 94

92 - Includes Items 93, 94

99 - Includes Items 100, 101

Ref Brm 8-3

Page D-3 Service Parts Manual



BRAKES - MECHANICAL

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

1 70612-G02 | BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)

(INCLUDES ITEMS 2 = 10).....eoivoieeeeeeeeeeeeeeseesiese s seesessesnessesee s, 1
2 70681-G01 TORSION SPRING ....c..ovieeeseeeeeeeseeeeeeeee et en e 2
3 70682-G01 PIVOT PIN oottt 1
4 01071-G01 PUSHNUT, 5/16" ....eveveeeeeeeeeseseeeseeseseee s sssse s neseeen s nesnesnans 2
5 * BRAKE PEDAL .....coovoiveieeeeeeeeeeeoses s e e esees s s et sesnesnins 1
6 70611-G02 PARK BRAKE PEDAL .....cvoiveeeeeseseeeeeees s es e sveese e sne e 1
7 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT

(INCLUDES ITEMS 8 = 10) ..., 1

8 * SERVICE BRAKE PAD ........ouveiieeseeeeeeeseeeseesieseesssnesn s ssesnennenenns 1
9 * PARK BRAKE PEDAL PAD.........oooovivieeieeeeeoseeseeseeseses s ssesnenneenon, 1
10 15766-G1 OVAL RIVET, 3/16" X 7/16" LG ..o, 9
11
12 70582-G01 | SHOULDER BOLT, 3/8 - 16 X 4" LG (STAINLESS STEEL).......coevvvvererrerrenene. 1
13 70581-G01 | FLANGED BUSHING ........ooiveiieieeeeeeeeeeeeseseeeseeseesees s sneen s 2
14 70676-GOL | TORSION SPRING .....ovuiveviieeeeeseeseeeeeeeeeee et sseeseesees st 1
15 00643-G1 WASHER, 3/8" ...t eee oottt e et ee e 1
16 11098-G5 LOCK NUT, 3/8 = 16 ...oeoveeececeeeeeseeseseeeeeeseeses s seesee s enes s 1
17
18 70272-G04 | COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20).......coviviverereereeean. 1
19 00963-G01 SPHERICAL NUT, 5/16 = 24 ..., 1
20 11098-G9 LOCK NUT, 5/16 = 24 ...ooeoeeeeeeseeeeeeeeeeeeee e seenes e 1
21
22 70969-G06 | EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23-24)...... 1
23 28082-G01 EQUALIZER BRACKET ...t 1
24 28083-G01 BRAKE COMPENSATOR BUMPER............cooviveereieeeseeseesiesessssssesnesneneon. 2
25
26 01111-G01 RETAINING RING, 13/32" (STAINLESS STEEL) .....cveovveveeeeeereseeeesvsvseen e, 4
27 10386-G3 CLEVIS PIN, 5/16" X 13/16" LG ......veveeeeeeeeeeeeeeeeee e eeee s, 1
28 10387-G3 COTTER PIN, 3/32" X B/4" LG ...eoveoeeeveseeseeeeeeeeeeeeeeeeeesseeseeseenee e 3
29 14443-G2 CLEVIS PIN, 5/16" X 5/8" LG ....eovoeveeveseeeeeseeeeeseeseeseessseeseessenee s, 2

Service Parts Manual




BRAKES - MECHANICAL

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

30
31 70601-GOL | KICK-OFF LINK......veiveiveieeeeeeeeeeeeee e eeeeeseeseeeeeeeeseeeseeeseeee e ee e eeseeeeeee 1
32 17838-G1 NYLON BUSHING ...t eeeeeeeeeeeeeeeeeeee e ee e esee e eee s eeeseeene 2
33 20835-G1 TEFLON WASHER, 3/8" .....voovoeoeeeeeeeeeeee e e 2
34 | 00559-G8 WASHER, 5/16" .....oeoeeoeeeeeeeeeee e eeeeeeeees e eee e eeee e e ee e eee e 2
35 10387-G3 COTTER PIN, 3/32" X 3/4" LG w..eoveoeeeeeeeeeeeeeeseeeeeeeeeeeeee e eeeeseeseeee e es e 2
36
37 70098-G0L | KICK-OFF CAM PIVOT ..o 1
38 10097-G6 FLANGED BEARING ... oo eeee e s eeee e 2
39 70587-GOL | KICK-OFF CAM......oooeieeieeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeees e ee e 1
40 | 71215-GO1 | SETSCREW, 1/4 = 20 X 112" LG.eeiveeeeoeeeeeeeeeeeoeeeeeseeeeeeeeeeeeseeeseeesseeessesesne. 2
41 14134-G4 SPACER ...t 1
42
43 70113-G01 | ADJUSTABLE BUMPER ........veieeieeeeeeeeeeoeeeeeeeeeeeees e eseeeeee e eeeeeeeeeeeseeeeeeeeee 1
44 11027-G1 LOCK NUT, 5/16 = 18 ...eeeeeeeeeeeeeeeeeeeeeeeeseeeseesseeseesee s s eeseesseese s 1
45 70080-G02 | CATCH BRACKET ...oooeoeeeoeeeeeeeeeeeeeeeeeeeee e 1
46 00414-G6 BOLT, 1/4 = 20 X 3/4" LG ..o ee e 2
47 14390-G4 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ......vveeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeneesneos 2
48
49 74874-G01 | BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 50 = 78)....vvoeeeeeeeeeeeeeeeeeeseeeeeeeseesee s se e 1
50 * BRAKE PEDAL ..o eeeeeeeeeeeee e eee e eeeeeeeeeees e eee e 1
51 74724-G01 PARK BRAKE PEDAL ...t eeeeesee e es e 1
52 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 53 - 55)......... 1
53 * SERVICE BRAKE PAD ..o 1
54 * PARK BRAKE PAD.......oooiveeveieeeeeeoeeeeseee e seeeeeeeseeeesee e eeee e 1
55 15766-G1 OVAL RIVET, 3/16" X 7/16" LG ..eovveeeeereeeeeeeeeeeeeeeeseeeseeseeeseeeees e 9
56
57 70258-G03 BRAKE PEDAL PLATE ... 1
58 70682-G01 PIVOT PIN ..ot 1

Page D-5

Service Parts Manual




BRAKES - MECHANICAL

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
59 70681-G01 TORSION SPRING .....oooveieeeeeieeeeseseessseese e se s s 2
60 01071-G01 PUSHNUT, 5/16" .....eceeveeeeeeeeeee s eeeeneee s s seesse s 1
61 00737-G8 SCREW, #10 = 24 X 78" LG ..., 4
62
63 00739-G1 RUBBER NUT, #10 = 24......o.ovoivieieeeeeeeeeeeses s, 2
64 74535-G01 BRAKE PEDAL STANDOFF .....oooovieieeeeeeseeeeeseee oo 2
65 27137-G01 CONICAL SPRING ..., 2
66 14390-G10 LOCK NUT, #10 = 24 ..o 2
67 10606-G8 MICRO SWITCH .....ovoeeeeeeeeeeeees e 1
68
69 00957-G1 BOLT, #6 - 32 X 1 1/4" LG 2
70 00559-G5 WASHER, #10 ......ooveveeeieeeeeseeeeeeseeeeseeees s s seeseenesn s neenennens 2
71 00559-G3 WASHER, #6 .......oovoiveeeeieeeeeseseeeseseeee e sn s 4
72 00565-G3 LOCK WASHER, #6 .....oocvoeeeeeeeeseeseeseeeeeee s es s sseseese e 2
73 00525-G5 NUT, #6 = 32t 2
74 13514-G1 SCREW AND LOCK WASHER, #6........c.vurveeeeersrsseeeeseiesoneessssessennesnann. 2
75
76 14628-G1 FASTON TAB .....ovoivoieeeeeeeeeeeeeeeee s s st 2
77 24605-G1 WIRE HARNESS (BRAKE LIGHT) ...t 1
78 17618-G1 WIRE TIE oooooeoeoeeeeeeeeeeee s s 3
79
80 70998-G01 | BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 82 - 91, 93, 94)......... 1
81 70998-G02 | BRAKE ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEMS 82 - 89, 92 - 94) .......oooviiveeeseeeeeeeeeeee e, 1
82 70794-G01 BRAKE SHOE KIT (INCLUDES ITEM 83).......c.vviveveieeseeeeeeeeeseeeeenesneneens 2
83 * BRAKE SHOE ......oooviiveieeeeieeeeeeeetseseeseeee s 2
84 27944-G01 BRAKE SPRING KIT (INCLUDES ITEMS 85 - 89)........c.ovvvrveireereneerninn. 2
85 * UPPER SPRING ......ooveeeeeeeeee et seeeeeee e 1
86 * LOWER SPRING ......oovveeeeeeeeeneeeeessesseeseeseesessssessessesnees s ssnnesnens 1
87 * PIN oot 2

Service Parts Manual Page D-6



BRAKES - MECHANICAL

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
88 * CUP AND SPRING ....ooiiiiiiiiitiii e 2
89 * ADJUSTER SPRING.......citiiiiiiiiiiiii e 1
90
91 72582-G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 93, 94) 1
92 72582-G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL. ITEMS 93, 94) 1
93 * ADJUSTER ..ot 1
94 * TEFLON WASHER .....ootiiiiiiiiii e 2
95 17083-G2 BOLT, 5/16 - 24 X 1" LG ..rii ittt 8
96 15126-G1 LOCK NUT, 5/16 = 24 ..ottt e e e 8
97 21809-G1 INNER BRAKE DRUM WASHER, 1 5/16" OD X 1" ID X 1/32" .....ccceviiiiieeeiinen. 2
98
99 21807-G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 100 - 101)......ccccoevvveernrereene 2
100 * BRAKE DRUM ... ..ottt 1
101 19862-G1 LUG BOLT, 1/2 - 20 X 1 3/16" LG ....uiveeiieeiiiieiee ettt 4
102
103 21830-G1 OUTER BRAKE DRUM WASHER .....coiiiiiiiiiie e 2
104 00518-G8 SLOTTED NUT, 3/4 = 16...cciiiiiiiiiie ettt 2
105 10387-G1 COTTER PIN, 1/8" X 1 1/2" LG eeetieiiiiieee ettt 2
106 74175-G01 SPINDLE CAP ..ottt e e e e 2
107 72036-G03 BRAKE CABLE BRACKET (PASSENGER SIDE)......ccccciiiieiiieiieeeeee e 1
108 72036-G04 BRAKE CABLE BRACKET (DRIVER SIDE) ....ccccoiiiiiiieiiiieeec e 1

Page D-7 Service Parts Manual




BRAKES - MECHANICAL

Notes:

Service Parts Manual

Page D-8



BRAKES - FRONT DISC

Accelerator
Pedal

18 - Includes ltems 19, 20
22 - Includes ltems 23 - 26

Ref Brh 21-1

Part of Frame

Page E-1 Service Parts Manual




BRAKES - FRONT DISC

\\ 53 - Includes Items 54 - 80

\\ 56 - Includes ltems 57 - 59
\

79

BRAKE PEDAL
(VEHICLE WITH BRAKE LIGHTS)

Ref Brh 21-2

Service Parts Manual

Page E-2



BRAKES - FRONT DISC

o~
o/ 0

D)/ 0

S ((((Hlmm

113

i Il 90 - Includes Items 91 - 103
' 105 - Includes Items 93 - 103, 106, 107
108 -Includes Items 94 - 97, 103

Ref Brh 21-3

Page E-3 Service Parts Manual



BRAKES - FRONT DISC

ATAWISSY HOLVNLDV
INVHd OSIA LNOYS

YEL-9LL SSpNPUl-GL1

Ref Brh 21-4




BRAKES - FRONT DISC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

1 70612-G01 | BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)

(INCLUDES ITEMS 2 = 1) .oovoteeeeeeeeeeeeeeee e, 1
2 70681-G01 TORSION SPRING ....c..ovieeeseeeeeeeseeeeeeeee et en e 2
3 70682-G01 PIVOT PIN oottt 1
4 01071-G01 PUSHNUT, 5/16" ....eveveeeeeeeeeseseeeseeseseee s sssse s neseeen s nesnesnans 1
5 * BRAKE PEDAL .....coovoiveieeeeeeeeeeeoses s e e esees s s et sesnesnins 1
6 74724-G01 PARK BRAKE PEDAL .....ovoiveeeieeseeeeeeeseeeee s es e sseese e ssesne s 1
7 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT

(INCLUDES ITEMS 8 = 10) ..., 1

8 * SERVICE BRAKE PAD ........ouveiieeseeeeeeeseeeseesieseesssnesn s ssesnennenenns 1
9 * PARK BRAKE PEDAL PAD.........oooovivieeieeeeeoseeseeseeseses s ssesnenneenon, 1
10 16409-G1 OVAL RIVET, 3/16" X 15/32" LG ....oovoeveeeeeeeeeeseeeee e eeeeeee s, 9
11 20835-G1 WASHER, TEFLON, 3/8" ...t 2
12 70582-G01 | SHOULDER BOLT, 3/8 - 16 X 4" LG .....ovvoeeeeeeeeeeoeeeesressseseeeseseeseses s, 1
13 70581-G01 | FLANGED BUSHING ........ooiveiieieeeeeeeeeeeeseseeeseeseesees s sneen s 2
14 70676-GOL | TORSION SPRING .....ovuiveviieeeeeseeseeeeeeeeeee et sseeseesees st 1
15 00643-G1 WASHER, 3/8" ...t eee oottt e et ee e 1
16 11098-G5 LOCK NUT, 3/8 = 16 ...oeoveeececeeeeeseeseseeeeeeseeses s seesee s enes s 1
17
18 70272-G04 | COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20).......coviviverereereeean. 1
19 00963-G01 SPHERICAL NUT, 5/16 = 24 ..., 1
20 11098-G9 LOCK NUT, 5/16 = 24 ...ooeoeeeeeeseeeeeeeeeeeeee e seenes e 1
21
22 70969-G05 | EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23 - 26)...| 1
23 28082-G01 EQUALIZER BRACKET ...t 1
24 28083-G01 BRAKE COMPENSATOR BUMPER............cooviveereieeeseeseesiesessssssesnesneneon. 2
25 * BRAKE CABLE (DRIVER SIDE)........o.oouivieesesesrsseeseseeseseseessessessesneenaon. 1
26 * BRAKE CABLE (PASSENGER SIDE) ......c.oouivieieeeseeseesesesesesssssnenean 1
27
28 01111-G01 RETAINING RING, S.S....euvuiveireieeieeeeeseeseesesessesseesees s ss s esneenaensneesennen. 4
29

Page E-5

Service Parts Manual




BRAKES - FRONT DISC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
30 10386-G3 CLEVIS PIN, 5/16" X 1" LG ..otiiiiiiiiiieie ettt 1
31 10387-G3 COTTER PIN, 3/32" X 3/4" LG ..ottt 3
32 14443-G2 CLEVIS PIN, 5/16" X 3/4" LG ..oiii ittt 2
33
34 70601-G01 KICK-OFF LINK ..ottt 1
35 17838-G1 NYLON BUSHING. ... ..ttt 2
36 20835-G1 TEFLON WASHER, 3/8" ..ottt 2
37 00559-G8 WASHER, 5/16" ...t 2
38 10387-G3 COTTER PIN, 3/32" X 3/4" LG ..o sttt 2
39 70098-G01 KICK-OFF CAM PIVOT ..ottt 1
40 10097-G6 FLANGED BEARING ...ttt 2
41 70587-G01 KICK-OFF CAM ..ottt s e e e e e s e e e e e 1
42 71215-G01 SETSCREW, 1/4 - 20 X 1/2" LG...coveeiiiiiiieeee ettt 2
43 14134-G4 SPACER ... e 1
44
45 70113-G01 ADJUSTABLE BUMPER .....ccoiiiiiieee et 1
46 11027-G1 LOCK NUT, 5/16 = 18 ...ceeiiiiieiiie sttt e e e e e e 1
47
48 70080-G01 CATCH BRACKET ...ttt e et e e e e e e s 1
49 00414-G6 BOLT, 1/4 - 20 X 3/4" LG .ottt 2
50 14390-G4 LOCK NUT, 1/4 = 20 ..oeeeeeeiiieeee ettt e e e e s e e e e 2
51
52
53 74874-G01 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 54 - 80)...ccciteieireieinireeesieee s sree e snree s 1
54 * BRAKE PEDAL ...ttt 1
55 74724-G01 PARK BRAKE PEDAL ....ootiiiiiiiiiiiiet et 1
56 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59)......... 1
57 * SERVICE BRAKE PAD ...oooiiiiiee e 1
58 * PARK BRAKE PAD. ...ttt 1

Service Parts Manual




BRAKES - FRONT DISC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
59 16409-G1 OVAL RIVET, 3/16" X 15/32" LG ....ctvvieiiiiieie et 9
60
61 70258-G03 BRAKE PEDAL PLATE ... ittt 1
62 70682-G01 PIVOT PIN L.ttt 1
63 70681-G01 TORSION SPRING ...ttt 2
64 01071-G01 PUSHNUT, 5/168".....eeeieeiiieieee ettt ettt 1
65 00737-G8 SCREW, #10 - 24 X 1" LG oottt 4
66 00739-G1 RUBBER NUT, #L0 - 24 ...ttt 2
67 74535-G01 BRAKE PEDAL STANDOFF ...ttt 2
68 27137-G01 CONICAL SPRING ..ottt 2
69 14390-G10 LOCK NUT, #10 = 24 ..ottt 2
70 10606-G8 MICRO SWITCH ...ttt 1
71 00957-G1 SCREW, #6 - 32 X L L/A" LG ..ot 2
72 00559-G5 WASHER, #L0 ..iiiiiiiiiiieice e 2
73 00559-G3 WASHER, HB ..ottt 4
74 00565-G3 LOCK WASHER, #6 ..ottt 2
75 00525-G5 NUT, #6 = 32 e 2
76 13514-G1 SCREW AND LOCK WASHER, #6......ccciiiiiiiiiiiiiiiineee e 2
77 20835-G1 WASHER, TEFLON, 3/8" ... .ttt 2
78 14628-G1 FASTON TAB ..ottt 2
79 24605-G1 WIRE HARNESS (BRAKE LIGHT) ...ctiiiiiiiiiiiee e 1
80 17618-G1 WIRE TIE ... e 3
81
82 74731-G02 SPRING PLATE (PASSENGER SIDE).......cctiiitiiiiiiie i 1
83 74731-G01 SPRING PLATE (DRIVER SIDE) ....oeoiiiiiiiiiiiiiiieieee e 1
84 74730-G01 FOUR LINK ROD ...ttt 2
85 01084-G01 LOCK NUT, MLO-1.25 ...oiiiiiiiiiiieeeiee ittt 4
86 74736-G01 BRAKE LINE ..o 1
87 01038-G01 SCREW, 1/4 - 20 X 4444" LGi.....coiiieeeee ettt 1
88 74875-G01 WIRE RETAINER ..ottt 2

Page E-7 Service Parts Manual




BRAKES - FRONT DISC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

89
90 602281 SPINDLE, CALIPER AND DISC HUB ASSEMBLY (DRIVER SIDE)

(INCLUDES ITEMS 91, 93 = 103)..cceiiittieieeeitriieeeeaitieeeessireeeeessineeeeessnnnneeeesnnee 1
91 602176 DISC BRAKE SPINDLE (DRIVER SIDE) ......cuuvviiiiiiiieiiiiieee e 1
92 74733-G02 CALIPER (DRIVER SIDE) ....ciiiitiiiitiiiiiiee e 1
93 12093-G1 SLOTTED NUT .. 1
94 74864-G01 DRIVE FLANGE STUD. ..ot 4
95 11750-G2 ROLLER BEARING ....ootiiiiiiiiiiiiiiie ettt 2
96 51141-G1 BEARING RACE ... .ottt 2
97 74995-G01 DISC BRAKE HUB.......citiiiiiiiiiiiiii s 1
98 70648-G01 FLANGED BEARING ......cotiiiiiiiiiiiiit et 1
99 00566-G1 WASHER, 3/8" ... et 2
100 00426-G6 BOLT, 3/8 - 16 X L...oeiiiieiiiciee ettt 2
101 70749-G01 BEARING ... 1
102 00798-G8 COTTER PIN et 1
103 25146-G1 GREASE SEAL ...ttt 1
104
105 602288 SPINDLE, CALIPER AND DISC HUB ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEMS 93 - 103, 107)..ccciitreeeeeirirreeeeeanrreeeeessrreeeeesnnnneeeesnnneeeeesnnes 1
106 602158 DISC BRAKE SPINDLE (PASSENGER SIDE)......ccccccveiiiiiieiiiieiee e 1
107 74733-G01 CALIPER (PASSENGER SIDE).....ccciiiuiiiiiiiiiiiie it 1
108 74948-G01 DISC BRAKE SERVICE HUB (INCLUDES ITEMS 94 - 97, 103)........cccevivveennne 1
109 70745-G01 KINGPIN TUBE ... 2
110 70754-G01 THRUST WASHER ...oooiiiiiiiiiii e 2
111 00560-G3 WASHER, L/2" . 4
112 14390-G6 LOCKNUT, 1/2 - 13 ..ottt 2
113 00407-G6 CAPSCREW, 1/2 - 13 X 6" LG ..eiiiiiiiiiie et 2
114
115 74702-G02 FRONT DISC BRAKE BRAKE ACTUATOR ASSEMBLY

(INCLUDES ITEMS 116 - 134) .. itiiiie ittt ettt 1
116 10387-G3 COTTER PIN, 3/32 X 3/4" LG ...eoeiiiii e 1

Service Parts Manual



BRAKES - FRONT DISC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
117 17838-G1 NYLON BUSHING ....cociiiiiiiiiiiiiiei e 1
118 10386-G3 CLEVIS PIN, 5/16 X 1" LG..etieiiiiiiiie ittt 1
119 74753-G01 UPPER ACTUATOR PIVOT ...t 1
120 70581-G02 ACETAL BUSHING ..ot 4
121 74711-G0O1 SHOULDER BOLT ...ttt 1
122 00560-G3 WASHER, 1/2" ..ot 1
123 00439-G4 BOLT, 1/2 - 13 X 8" LG .eueiiieeiiiiiie ettt 2
124 11098-G6 FLANDED LOCK NUT, 5/16 - 18 ......cooiiiiiiiiieeiee e 2
125 00544-G4 JAM NUT L 1
126 604804 MASTER CYLINDER ... 1
127 74703-G01 BRAKE ACTUATOR ASSEMBLY HOUSING .......ccccccveveeeiiiiienee 1
128 11098-G5 LOCKNUT, 3/8 = 16 ...cciiiieiiiiee et 1
129 00679-G1 WASHER, 3/8" STAINLESS ......coi ittt 1
130 74707-G01 LOWER ACTUATOR PIVOT ..ottt 1
131 10385-G4 CLEVIS YOKE ...ttt 1
132 605778 BRAKE ACTUATOR ASSEMBLY COVER ......ccccooiiiieieiieeee e 1
133 01038-G01 SCREW, 1/4 -20 SWAGEFORM ...ttt 3
134 604565 MASTER CYLINDER SPACER ..ot 1
135 00414-G8 BOLT, 1/4 - 20 X L L/4" LG ceeeeeeiiieieee ettt 4
136 00891-G2 LOCKNUT, 1/4 = 20 ...oeiieiie ettt 4
137
138 10387-G3 COTTER PIN, 3/32 X 3/4 ...t 2
139 20835-G1 WASHER, NYLON ..ottt e e s 1
140 17838-G1 NYLON BUSHING.......ooiiiiiiiiiiiei e 2
141 74865-G01 ACTUATOR LINKAGE ......cooiii 1
142 00771-G5 WASHER, 3/8" ... 1
143 74917-G01 DISC BRAKE PAD AND PIN KIT (SERVICES ONE CORNER)

(INCLUDES ITEMS 144 - 1A5)....cuiiiiiiiiiiiee ettt 1
144 * BRAKE PADS ...ttt 2
145 * BRAKE PAD RETAINER PINS ... 2

Page E-9

Service Parts Manual




BRAKES - FRONT DISC

Notes:

Service Parts Manual

Page E-10




ELECTRICAL SYSTEM

Ref Ele 7-1

1 - Includes Items 2 - 11
3 - Includes Items 4 - 11

Page F-1

Service Parts Manual




ELECTRICAL SYSTEM

Ref Ele 7-2

RED GRN/BLK

43 - Includes Items 44 - 46

Service Parts Manual

Page F-2



ELECTRICAL SYSTEM

HOUR METER

57 - Includes Items 58 - 62

Solenoid

Ref Ele 7-3

Page F-3 Service Parts Manual



ELECTRICAL SYSTEM

HEADLIGHT

Passenger Side

Ref Ele 7-4

Page F-4

Service Parts Manual



ELECTRICAL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 73311-G03 CHARGER HARNESS / RECEPTACLE (INCLUDES ITEMS 2 - 11)......cccvvveee.. 1
2 602822 CHARGER HARNESS.......iiiiiiiii e 1
3 73051-G30 CHARGER HARNESS RECEPTACLE (INCLUDES ITEMS 4 - 11) ............. 1
4 73051-G22 RECEPTACLE BOTTOM ...ttt 1
5 73051-G21 RECEPTACLE COVER .....iiiiiii e, 1
6 73051-G08 SCREW, #10 - 32 X L/2" LG..uiiiiiiiiiiee ettt 2
7 73051-G09 SCREW, #6 - 32 X 1 3/4" LG ...tviiieiiiiiiee et 3
8 73051-G10 LOCK NUT, #6 - 32 ..t 3
9 25978-G25 WIRE, RED JUMPER, 18 GA. ... 1
10 73051-G23 FEMALE CONTACT ...ttt 1
11 73051-G24 FEMALE CONTACT, INSULATED ...ttt 1
12 71055-G01 RIVET, 3/16" X 1" LG .oeiioiiiii ittt et 4
13
14
15 73349-G01 POWER HARNESS ...ttt 1
16
17
18 00993-G01 LOCK WASHER, 5/16"...... .ottt 4
19 28418-G01 NUT, 5716 = 18 ..ottt ettt ettt e e e se e e e s abbneeeesanes 4
20 27327-G02 CLAMP .. 1
21 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) ....cooviiiiiiiieeee e 1
22
23 XXXXX-G** 6 VOLT BATTERY ..ottt et e a e e e 8
24 70045-G01 BATTERY RETAINER ..ot 1
25 01101-GO1 HOLD DOWN BOLT ...ttt 2
26 11027-G1 LOCK NUT, 5/16 = 18 ...ceeeiiiiiiiie ittt e s abre e e e 6
27 70386-G01 HOLD DOWN BOLT ...ttt ettt e e e e s e e 4
28 70387-G01 BATTERY RETAINER ..ot 2
29
30 25971-G18 4 GA WIRE (BLK B") 1iitiiieiiiiieeee ettt 4

Page F-5

Service Parts Manual




ELECTRICAL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 25971-G13 4 GA WIRE (BLK 10 1/2") coriiieiiiie ettt 2
32 25971-G16 4 GA WIRE (BLK 19") .ottt ettt et 1
33 00702-G2 NUT, 5716 = 18 ..ottt ettt ettt e e et e e e s abbeeeeeeane 16
34
35 73030-G02 CONSOLE INSERT PLATE... .ottt 1
36 74320-G01 LABEL, DIRECTION SELECTOR AND STATE OF CHARGE METER .............. 1
37 74322-G01 LABEL, LIGHTS, DIRECTION SELECTOR & STATE OF CHARGE METER..... 1
38 74323-G01 DIRECTION SELECTOR SWITCH ...ttt 1
39 33636-G05 STATE OF CHARGE METER (VERTICAL) ....vviiiiiiiiieeeee e 1
40
41
42 33623-G02 RIVET, 3/16" X 3/8" LG ...eeeiiieie ittt 2
43 17421-G1 IGNITION SWITCH KIT (INCLUDES ITEMS 44 - 46).......c.ccvveiiiiieiieseeeee e 1
44 18602-G1 IGNITION SWITCH (WITHOUT LIGHTS, STANDARD KEY) ....ccccvviiiieeennans 1
45 00568-G6 LOCK WASHER, 3/4" ...ttt 1
46 17137-G1 FACE NUT L.ttt ettt 1
47 17955-G1 IGNITION SWITCH (WITHOUT LIGHTS, NON-STANDARD KEY) ....ccccvveeiinnen. 1
48 18027-G1 IGNITION SWITCH (WITHOUT LIGHTS, INDIVIDUALLY KEYED)..........ccccu.... 1
49 33639-G01 IGNITION SWITCH (WITH LIGHTS, STANDARD KEY) ....coooiiiiiiiiiiie e 1
50 33639-G02 IGNITION SWITCH (WITH LIGHTS, NON-STANDARD KEY)......oociviiiieiinneens 1
51 33639-G03 IGNITION SWITCH (WITH LIGHTS, INDIVIDUALLY KEYED) .....cccooviiieieeinenne 1
52
53 17618-G1 WIRE TIE oottt e e e e e s e ee e 1
54 25978-G18 18 GAWIRE (RED B")...uiiiiiiiii ettt 1
55
56
57 75113-G06 HOUR METER KIT (INCLUDES ITEMS 58 - 62) .......cccovoiiiiiiiieiieeereee e 1
58 21573-G1 HOUR METER ASSEMBLY ...ttt 1
59 74019-G02 HOUR METER BRACKET ...t 1
60 00379-G4 SCREW, #10 - 24 X L/2" LG ..ttt 2

Service Parts Manual




ELECTRICAL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61 14390-G10 LOCK NUT, #10 - 24 ..o 2
62 75117-G04 WIRE HARNESS (HOUR METER)......coiiiiiiiiiiiiiiiie e 1
63
64
65
66 74236-G03 HEADLIGHT MOUNT BRACKET (PASSENGER SIDE)........cccccovcviiiieiiiiieeeeee 1
67 74236-G04 HEADLIGHT MOUNT BRACKET (DRIVER SIDE) .....cccoviuiiiiiiiiiiieeeeiieeeee 1
68 00414-G6 BOLT, 1/4 - 20 X 3/4" LG .oee ettt 2
69 11027-G2 LOCK NUT, 1/4 = 20 ..oeeeeeeiiieeeee ettt ettt e e e e e e 2
70 74001-G01 HEADLIGHT AND TURN SIGNAL LIGHT BAR ..., 1
71 00114-G6 SCREW, 1/4 - 20 X 3/4" LG...eiiiiiiiiiieeee ettt 4
72 01038-G01 BOLT, 1/4 - 20 X 11/16" LG ...oviiieie ettt 4
73
74 74004-G01 HEADLIGHT BULB ...ttt 2
75 74005-G01 MARKER LIGHT BULB .....oeiiiiiiiiiiii et 2
76 74006-G01 TURN SIGNAL BULB......ooiiiiiiiieiie et 2
77
78 73334-G01 HARNESS (CONTROL) ..ottt ee e 1
79 73290-G02 BUZZER ...t 1
80 01041-G01 RIVET, 5132 .t 2

Page F-7

Service Parts Manual




ELECTRICAL SYSTEM

Notes:

Service Parts Manual

Page F-8



ELECTRONIC SPEED CONTROL - PDS

1-Includes 2 - 16

23 24 #10Black 21,22 16  #4Black

From Motor F2 From Motor A1
14 (Power Harness)/ / (Power Harness)
\ #4 Black

N E mrmmeams | o ez
L 9 ny =
& 4 ﬁm\ﬂr\ paste,

SN (Control Harness)

B B

/ 9,10
)
J 7,8,12

d
) 6

J N~ #18 Red
¥ NP SomTon,
WIICNh an
2 )/\ A R B
Pt Al N\ | Reverse puzzer

"‘\I‘I‘ | (1T
e T | ==
Jé 1\ \ I

\
Speed Sensor /

© \ H
amess #4 Black

#10 White
From Charger
Receptacle

26

25 From Charger
(Hjharger Receptacle (Charger Harness) Power Harness
arness . 44 Black
#18 Red/White
From Tow Switch From Battery (-)
18 Control Hamess) #4 Black  (Power Harness
s o Ignition Interlock FProm MﬁtOFA
%\ (Charger Receptacle) ~ (Power Harness)
19

30

Page G-1 Service Parts Manual



ELECTRONIC SPEED CONTROL - PDS

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 73348-G04 ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 16)...... 1
2 73351-G00 CONTROLLER MOUNT ..ottt 1
3
4 73098-G04 ELECTRONIC SPEED CONTROLLER ..ot 1
5
6 73231-G01 48 VOLT SOLENOID (INCLUDES ITEMS 7 - 10) ....evvviieeiiiieeee e 1
7 * LOCK WASHER, #LO ...ttt 2
8 * NUT, #10 - 32 ittt 2
9 * LOCK WASHER, 5/16"......coiiieiie et 2
10 * JAM NUT, 5716 = 24 ...ttt 2
11
12 73446-G01 FASTON TAB ..ottt 4
13
14 11027-G2 LOCK NUT, 1/4 = 20 i ittt ettt 6
15
16 25971-G17 4 GA WIRE (BLK 9") .ttt 1
17
18 73053-G01 DOUBLE TUBE CLAMP .....oiiiiiiiiiiii ettt 1
19 11027-G2 LOCK NUT, 1/4 = 20 ..veieeeeiiiieee ettt ettt e et e e e e e e e 4
20
21 73296-G01 BOLT, 8MM X 16MM LG...ooiiiiiiiiiiiiiiiiiiii e 3
22 00993-G01 LOCK WASHER, 5/16"..... oottt 3
23 73346-G01 BOLT, BMM X 1L X 12MM LG ..ottt 2
24 00993-G02 LOCK WASHER, /4" ... oottt 2
25 73334-G01 CONTROL HARNESS ... 1
26 25971-G06 4 GA WIRE (BLK 59 1/2") (SOL - BATTERY ) .eeiiiiiiiiiiieee et 1
27
28
29 71055-G01 RIVET, 5/32" X 3/4" LG ..ottt e e 2
30 73398-G01 DIAGNOSTIC LABEL (FAULT CODE) ....oeiiiiiiiiiiie it 1

Service Parts Manual




FRONT SUSPENSION/STEERING

Front of Vehicle Part of

12

*NOTE: Tie Rod Not
Shown for
Clarity

2 -Includes ltems 3 -9
6 - Includes ltem 7

RefFss 11 10 - Includes Items 4 - 9, 11

Page H-1 Service Parts Manual



FRONT SUSPENSION/STEERING

Yo

Front of Vehicle

- Includes ltems 26 - 37
- Includes Items 34 - 37
- Includes Items 47,48,69
- Includes Items 51, 52

Ref Fss 1-2 59 - Includes Items 60 - 64

Service Parts Manual Page H-2



FRONT SUSPENSION/STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 602513 FRONT AXLE ... 1
2 70942-G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE)

(INCLUDES ITEMS 3 = ) .ititiiiiiitiiiee ettt ettt e st e e e ee e 1
3 70940-G02 SPINDLE ASSEMBLY (PASSENGER SIDE).......cccoiiiiiiiiiiiiie e, 1
4 25146-G1 GREASE SEAL ..ottt s 1
5 50892-G1 ROLLER BEARING AND RACE ASSEMBLY ......cccociiiiiiiiiieiiieee, 2
6 70895-G01 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 7) ...... 1
7 19862-G1 LUG BOLT, 1/2 - 20 X 1 3/16" LG ...eeeeieiiiiiiiie et 4
8 12093-G1 CASTELLATED NUT, 1 - 14 . 1
9 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG ..oeiiiiiieiie e 1
10 70673-G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE)

(INCLUDES ITEMS 4 - 9, 11) ..ttt ettt e e 1
11 70742-G02 SPINDLE ASSEMBLY (DRIVER SIDE) .....cccoiiiiiiiiiiiiiieeiieee e 1
12 00407-G6 BOLT, 1/2 - 13 X 6" LG .. iiie ittt 2
13 00560-G3 WASHER, L/2" et e e e e e 4
14 70745-G01 KING PIN TUBE ... 2
15 70754-G01 THRUST WASHER, 1" (STAINLESS STEEL).....cccccttiiiiiiiiie e 2
16 14390-G6 LOCK NUT, 1/2 - 13 oottt 2
17 76419-G01 SHOCK ABSORBER.......cciiiititiiii e 2
18 10435-G1 SHOCK ABSORBER WASHER ......coiiiiiiiiiiiiie s 8
19 10194-G1 RUBBER BUSHING ......oottiiiiiiiiiiiii ettt 8
20 00532-G6 NUT, 3/8 = 24 .ottt 4
21 70664-G03 LEAF SPRING (HEAVY DUTY) ittt snneee e 2
22 70163-G03 SPRING PLATE ..ottt 4
23 00734-G1 LOCK NUT, 7/16 = 14 ..ottt e e e 11
24 00463-G6 BOLT, 7/16 - 14 X L 3/4" LG ..reiiiieee ittt 7
25 70964-G01 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 26 - 37) .............. 1
26 * STEERING BOX INSTALLATION TAG ....ccoiiiiiiiiiiiiieeeneee e 1
27 70694-G01 RACK EXTENSION ..ottt 1
28 * JAM NUT, 1/2 = 20ttt 1
29 70961-G01 RACK BOOT ...ttt 1

Page H-3

Service Parts Manual




FRONT SUSPENSION/STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
30 12416-G2 WIRE TIE .ot 1
31 11391-G8 CLAMP, 1 13/16 = 2 3/8" ..o eeeeee e 1
32 70638-G01 PINION SEAL ..ot ee e ee e ees e ee s eese 1
33 70695-G01 RACK BALL JOINT (INCLUDES ITEMS 34 -37) .....ovvoiveeeeeeeeeeeseeeee . 1
34 | 50641-G1 RUBBER BOOT ... e esee e 1
35 50209-G2 CASTELLATED NUT, 7/16 = 20 .....eeveeeeeeeeeeeeeeeeeeee e 1
36 10387-G2 COTTER PIN, 3/32" X 1" LG ..ooeeeeeeeeeeeseeeeeeeeeseeeeeeeeeeeeeeseesees e 1
37 10389-G3 GREASE FITTING, STRAIGHT .....cvvoiveeeeeee oo 1
38 00464-G6 BOLT, 7/16 - 14 X 2 3/4" LG oo 2
39 01068-GOL | BOLT, 7/16 = 14 X 3 1/2" LG .o eeeeeeeeeeee e 1
40 | TOBB7-GO2 | SPACER ... eoieoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e ee et ee e seeee e s ee et eee e 2
41 70667-G03 | SPACER (SHORT) ....ooeoveeoeeeeeeeeeeeeeeeeeeeesee e seeee e eeee e 1
42 00532-G7 NUT, 7716 = 14 oo 1
43 00560-G2 FLAT WASHER, 7/16" ..ot eeeeeeee e ee e 7
44 | 00734-G1 LOCK NUT, 7716 = 14 ...eoeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeee e es s seeeeeeese s 3
45 70607-GOL | STEERING SHAFT w.oooooieeoeeoeeeeee oo 1
46 70758-G05 | STEERING COLUMN KIT (INCLUDES ITEMS 47,48 & 69)........coocovveereerrreenenn. 1
47 70610-G03 STEERING COLUMN ...t eeeeeeeeeeeeeeeeeee e 1
48 28569-G01 STEERING COLUMN BUSHING .......cveveeeeeeeeeeeeeeeeeeeesesee s 1
49 70580-G01 | INTERMEDIATE SHAFT (INCLUDES ITEMS 50, 51)......oveeoveeeveeiveeeeseeeeesenene. 1
50 | 01055-GO1 BOLT, M8 X 1.25 = 05......oeoeeeeeeeeeeeeeeeeeeeeeeeseeeeeeeseeseeees e se e seeeeeennee 2
51 00565-G8 LOCK WASHER, 5/16" .....eceveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e eeeeeeenee 2
52 70751-GO1 | RETAINING RING (INTERNAL) ....crveeveieeeeeeeeeseeeeseeeseeeseeeeeeeseeeeeeeeeeseeeseeesee 1
53 70888-G01 | RETAINING RING (EXTERNAL) .....ovoeeieeeoeeeseeeeeeeeee e 1
54 15112-G1 BALL BEARING ... eee e eeee e ee e eeee e 1
55 70887-GOL | WAVE WASHER........veeieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee s esee s ee e eeeees e eees e 1
56 602978 STEERING WHEEL ...t es s ee e es e es e 1
57 71950-GOL | CLIPBOARD........omoveeeeeee oo eeeeeeeeee e ee e 1
58 14390-G2 LOCK NUT, 5/8 = 18 ....eeoeeeeeeeeeeeeeeee e eeee e ee e es e ee e 1
59 70876-G02 | TIE ROD ASSEMBLY (INCLUDES ITEMS 60 - 64).......ovveeeeeeeeeeereeeserseesneone. 1

Service Parts Manual




FRONT SUSPENSION/STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
60 70897-G02 THREADED ROD (24" LG) ..eetiiiitiiie ettt 1
61 70902-G01 TIE ROD END (LEFT HAND THREADS) ...ttt 1
62 01069-G01 JAM NUT, M12 X 1.25 - 05 (LEFT HAND THREADS)........cccocviriiieniireee 1
63 70902-G02 TIE ROD END (RIGHT HAND THREADS).....cciiiiiireieieee e 1
64 01069-G02 JAM NUT, M12 X 1.25 - 05 (RIGHT HAND THREADS) ......ccccceevviiriieeeee 1
65 00734-G1 LOCK NUT, 7/16 = 14 ..ottt e s e e e 2
66 00463-G4 BOLT, 7/16 - 14 X L 1/2 " LGueeii ittt ettt e e 4
67 01006-G01 BOLT, 3/8 - 16 X 1 1/A" LGttt 4
68 00879 -G1 LOCK WASHER, 3/8"...... ettt e e 4
69 01022-G01 SCREW #6 - 20 X 5/16" LG ....eiiiieiiiieiiee ettt 1

Page H-5

Service Parts Manual




FRONT SUSPENSION/STEERING

Notes:

Service Parts Manual Page H-6



MOTOR

@

1 - Includes ltems 2 - 12

Page J-1 Service Parts Manual



MOTOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 73291-G04 MOTOR (SEPARATELY EXCITED) (PDS) (INCLUDES ITEMS 2-12)................ 1
2 73120-G36 ARMATURE ... e 1
3 73120-G38 BRUSH SPRING ... ..o e s 4
4 73120-G39 BRUSH ... 4
5 73120-G40 BRUSH BOX...... ittt 1
6 73120-G41 BRUSH REPLACEMENT KIT (INCLUDES HARDWARE) .......ccccooiiieinen. 2
7 73120-G07 BEARING ... e e 1
8 73120-G06 SNAP RING ... e e e 1
9 73120-G43 HEADBAND ......ooi s 1
10 73120-G37 FRAME AND FIELD COIL (INCLUDES HARDWARE)........ccooiiiiiiiiee 1
11 73120-G42 COVER COMMUTATOR END ....ooiiiieiieee e 1
12 73277-G01 RETAINING RING ... e 1
13 01037-G02 SCREW, #10 - 32 X 1/2" LGttt 1
14 73328-G01 MAGNET . e 1
15 73327-G02 SPEED SENSOR ...ttt 1

Service Parts Manual

Page J-2




REAR AXLE

1 - Includes ltems 2 - 8

NOTE: Apply a light coat of grease to

male spline before assembly. Reference

13 12 11
part number 14. \ \ g
!

Page K-1 Service Parts Manual



REAR AXLE

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 74612-G01 REAR AXLE ASSEMBLY 14.76:1 (INCLUDES ITEMS 2-8) .....cccccoiiiiiieiienee 1
2 20377-G12 AXLE SHAFT (PASSENGER SIDE) ......ooiiii e 1
3 20377-G11 AXLE SHAFT (DRIVER SIDE)......ooiiiiiiiiiie e 1
4 * DIFFERENTIAL COVER........oiii e 1
5 28610-G01 FILL PLUG WITH 'O' RING ...ttt 1
6 15558-G1 BOLT, 5/16 - 18 X 3/4" LG....coiee e 10
7 73050-G01 VEN T e e e 1
8 73356-P01 O-RING INPUT SHAFT ..o 1
9
10 72764-G02 SCUFF GUARD ... 1
11 00797-G2 BOLT, 1/4 - 20 X 1 1/4" LG ..o 3
12 00565-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) .....cooiiiiiiiii e 3
13 00559-G7 WASHER, 1/4" (STAINLESS STEEL) ......oiiiiiiiiiiiciet e 3
14 27023-G01 GREASE. .o e AR

Service Parts Manual

Page K-2




REAR SUSPENSION

Page L-1 Service Parts Manual



REAR SUSPENSION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 76418-G01 SHOCK ABSORBER...... .ottt 2
2 10435-G1 SHOCK ABSORBER WASHER ... 8
3 10194-G1 RUBBER SHOCK ABSORBER BUSHING ........cccoiiiiiee e 8
4 00532-G6 NUT, B/8 = 24 . e 4
5
6 74207-G03 LEAF SPRING (HEAVY DUTY). ..o 2
7 72618-G01 “U"BOLT, 3/8 - 16 X 2" X 2 1/2" LG ...t 4
8 00560-G1 WASHER, 378" ... e 8
9 11098-G5 LOCK NUT, 3/8 = 16 ..ottt 8
10
11 70289-G02 SPACER ... e 4
12 70291-G01 RUBBER BUSHING .......oooiiiii e 12
13 70290-G02 SHACKLE PLATE ...ttt et 4
14 00665-G9 BOLT, 3/8 - 16 X 3 1/2" LG (STAINLESS STEEL).......ccoiiiiii 4
15 11098-G5 LOCK NUT, 3/8 = 16 ...ttt 4
16
17 14158-G1 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LG. ...eoiiiiiieieeee e 2
18 12262-G1 LOCK NUT, 3/8 = 16 ... e 2
19 10044-G01 VINYL CAP ..ottt 4

Service Parts Manual

Page L-2




SEATING

29 - Includes ltems 30 - 33

Page M-1 Service Parts Manual



SEATING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70836-G00* SEAT POD ..ottt 1
2 71599-G01 VENT PLUG ...t 4
3 32805-G6 TRIM, BLACK ...ttt e e e e e e s reeeee e s 1
4 27731-G01 ASHTRAY ..o 1
5
6 00439-G8 BOLT, 5/16 - 18 X 2" LG ... tiieeeeiitiieee ettt ettt e e e e e 3
7 00675-G1 WASHER, 1 1/4" X 318" ... oottt 3
8 71883-G01 RUBBER WASHER, 5/8" ..ottt 3
9 23726-G9 SPACER, B/4" ...t e 3
10 11098-G6 LOCK NUT, 5/16 = 18 ...ceeeiiiiiiiie ettt e et e e e sbre e e e 3
11
12 71868 -G01 SEAT BACK SUPPORT ..ottt ettt 1
13 00976-G06 SCREW, 5/16 - 18 X 3/4" LG...cceiiiiieiee ettt 2
14 11098-G6 LOCK NUT, 5/16 = 18 ...eeeeiiiiiiiee ettt e s anre e e e 2
15 00427-G8 BOLT, 3/8 - 16 X 2" LG .eeiiiiiiieee ettt ettt sttt e et e e e eee e 2
16 00675-G1 WASHER, 1 1/4" X 3/8" ..ottt 2
17 23726-G4 SPACER, 5/168".....ceeii it 2
18 15717-G5 ACORN NUT, 3/8 = 16 ..ottt e e 2
19
20 71751-G** SEAT BACK ASSEMBLY ...ttt 1
21 71632-G01 HAND GRIP oo 1
22 71204-G02 BOLT, 1/4 - 20 X 2" LG oo e ettt ettt ettt ettt e e e nnne e e e s 4
23 00414-G8 BOLT, 1/4 - 20 X 1" LG e it iiieiee ettt ettt ettt st e e et e e e e 4
24 00565-G7 LOCK WASHER, /4" ... oottt 4
25 74137-G01 SEAT BACK SUPPORT ..ottt 2
26 01006-G02 BOLT, 3/8 - 16 X L 1/4" LG .eeeeeeiiieieee ettt ettt e e 4
27
28 71651-G** SEAT BOTTOM ..ottt ettt 1
29 71646-G01 HAND HOLD KIT (INCLUDES ITEMS 30 - 33) ..ooociiieeeiiieeee et 1
30 71876-G02 HIP RESTRAINT, REAR SEAT (DRIVER SIDE) ....ccooiiiiiiiiiiiiiiiieeeiieeeee 1

Service Parts Manual




SEATING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 71876-G01 HIP RESTRAINT, REAR SEAT (PASSENGER SIDE).....cccccccovviiiiiiiineen 1
32 00559-G7 WASHER, L/4™ ..ottt e e 8
33 00415-G2 BOLT, 1/4 - 20 X L 2/4" LGoeiiiieeee ettt 8

Page M-3

Service Parts Manual




SEATING

Notes:

Service Parts Manual

Page M-4



WEATHER PROTECTION

. N \\
'\ \i\ \

N N ==111N Windshield _
WINDSHIELD (4-CADDY) “\\ “\\0\‘\\‘ )6 \Y, “ | Retainer Front of Vehicle

1 - Includes ltems 2 - 10 \\‘9/ "

WINDSHIELD (GOLF CAR) N ) Front of Vehicle

13 - Includes Items 14 - 20 "

Page N-1 Service Parts Manual



WEATHER PROTECTION

(Driver Side
Shown)

(Driver Side
Rear Shown)

) A -

SUN TOP
23 - Includes Items 24 - 41

Page N-2

Service Parts Manual



WEATHER PROTECTION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 75525G02 WINDSHIELD KIT, SPLIT,CLEAR, 4-CADDY (INCLUDES ITEMS 2 - 10) ........ 1
2 E4WSX03 WINDSHIELD (4-CADDY) ....cvoveeeeeieeeeeeeeeeeeeeseeeneee e s eesens s sesen s 1
3 EGWHC10 SASH, 12" ..ottt 2
4 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL).......coovveveerrerrreeeerernens 2
5 EGWHW12 WASHER, 1/4" (STAINLESS STEEL).....cueveieeeeeeeeeceeieseeeeeies s, 4
6 EGWHG13 RUBBER GROMMET ......oouiuiiceeieieecee s eeee et sen s senesae s enae e senenanas 2
7 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL).....covreeeeeeeeeeeeeeeeeererenenecseneeens 2
8 EGWHL14 SAFETY LABEL ...couiuvieeceeieseceeee e 1
9 137-011 TOP GRIP, 1" X 2" oottt eee et aen s anenens 2
10 136-008 TOP GRIP FASTENER .....vvtceeteeeeeee e eeeeeeeseees s aen e 2
1
12
13 75524G01 WINDSHIELD KIT, FLAT - CLIP ON CLEAR (INCLUDES ITEMS 14 - 20)......... 1
14 EGWFX03 WINDSHIELD (GOLF CAR).....ovveieeeeeeeieeeeeeeeeeeeeeeteesesesae s e e s nanenen, 1
15 EGWHC12 SASH, 26" LG ..ottt 2
16 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL).......coovveveeeeerrrereerereens 2
17 EGWHW12 WASHER, 1/4" (STAINLESS STEEL).....cueveieeeeeeeeeeeeieseeeeees e, 4
18 EGWHG13 RUBBER GROMMET ..ottt eees e esee s ene st en s sanenanans 2
19 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL)......cvveeeeeeeeeeeeeeeeeevereeeeeseeeeens 2
20 EGWHL14 SAFETY LABEL ...coucvviiceeieseeeee e sesae e 1
21
22
23 75485-G01 | SUN TOP KIT (INCLUDES ITEMS 24 - 41) c..ocuoviveeeeeeeeeeeeeeeeeeeeeeeeee e, 1
24 75487-G02 REAR SUPPORT (DRIVER SIDE) ....c.vvuiueieveeceeieeeseeeesessie e 2
25 75487-G01 REAR SUPPORT (PASSENGER SIDE).......ccceviueueveeceeieeeceeieeesieenennienans 2
26 00665-G5 BOLT, 3/8 - 16 X 1 3/4" LG (STAINLESS STEEL) ....cveveveeceeeereceeereeeeenan 4
27 00679-G1 WASHER, 3/8" (STAINLESS STEEL).....coiviveieveeeeeeeeeeeeeeeeceeeee e 8
28 00771-G5 NYLON WASHER, 3/8"......coeviveeeeeieeeeeieseeeseeesessaseseseiesesesas e ses s sesenasasnos 4
29 00891-G5 LOCK NUT, 3/8 = 16 ...ecveceeeeeecee et seeseeee s es et ensnanaas 4
30 19853-G1 END CAP, 1" ..ottt ena et en e ene e 2

Page N-3 Service Parts Manual




WEATHER PROTECTION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 75488-G01 FRONT SUPPORT ..ottt te ettt sttt en s s 2
32 00440-G02 BOLT, 5/16 - 18 X 2 1/4" LG 4
33 00905-G8 LOCK WASHER, 5/16" ......cveuieeeeeieeeteeceeeeeee et 4
34 75048-G01 SPACER, 1/2" ...ttt 2
35 00879-G1 LOCK WASHER, 3/8" ......viueueieiereieieieeeeeeeeeeeeee et en s 4
36 74374-G01 SUN TOP ...ttt n ettt en s en e 1
37 00685-G10 BOLT, 5/16 - 18 X 2 3/4" LG (STAINLESS STEEL) ...ceovevvvereveeiececee e 2
38 00907-G2 WASHER, 5/16" (STAINLESS STEEL)....c.eiuiueveieieierereieieeeeee e, 6
39 00660-G8 WASHER, 5/16" (STAINLESS STEEL)....ceiuiueveieieievereieieeeeee e, 6
40 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL).......cocoevereeceeceeeeereie e 6
41 00685-G11 BOLT, 5/16 - 18 X 3 1/4" LG (STAINLESS STEEL) ...ceovevvveveieevececee e 4

Service Parts Manual Page N-4



WHEELS AND TIRES

Page P-1 Service Parts Manual




WHEELS AND TIRES

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 28757-G01 TIRE AND WHEEL ASSEMBLY
(INCLUDES ITEMS 2, 3, 4) eeeiiiiiiiiiee ettt e e AR
2 28764-G01 TIRE, 18 X 8.50 - 8 LINKS®........oimiieieeeeeeeeeeee e 1
3 28759-G01 WHEEL RIM ...ttt 1
4 11657-G2 VALVE STEM ...ttt 1
5 14723-G1 LUG NUT, 1/2 - 20 ...ttt e e e e e e AR

Service Parts Manual

Page P-2




WHEELS AND TIRES

Notes:

Page P-3 Service Parts Manual



SPECIALTY PRODUCTS

SPECIALTY PRODUCTS

Service Parts Manual Appendix A-1




SPECIALTY PRODUCTS

SPECIAL TOOLS PART NO.
BATTERY MAINTENANCE KIT ..ottt e e e e e n st e e e e e e e e e s e e s s e e e e e e e eaee s 25587-G01
BATTERY SET DISCHARGER, 36 VOLT, 75 AMP ....coiiiiiiiiiiitte ettt 28251-G01
DIGITAL MULTI-METER ...ttt ettt e e e e e e e e e s e e e e e e e e s 27481-G01
E-Z-GO RESTORER FIBERGLASS & PLASTIC ...ooiiiiiiiiiiiii e 606313
E-Z-GO W/SHIELD AND PLASTIC PROTECTOR ....ccititiiiiiiiesitete sttt sn e snne e s nnnee e nnnne s 606314
TOUCH UP PAINT PART NO.
PEN 3 OUNCE (89 ML) - HUNTER GREEN ........utiiiiiiiiiiiie ettt 28432-G02
PEN 3 OUNCE (89 ML) - CHAMPAGNE BEIGE ........cociiiiiiiie et 28432-G01
PEN 3 OUNCE (89 ML) - WHITE ... ettt ettt e ettt e e e s bt e e e e st e e e e sabb e e e e e anenee 28432-G05
PEN 3 OUNCE (89 ML) - INDUSTRIAL YELLOW ...ttt 28432-G03
PEN 3 OUNCE (89 ML) - ORANGE ......oiiiiitiiiie ettt ettt ettt e e s st et e e e e st b b e e e e s s bbb e e e e sabnneeeesaanes 28432-G04
PEN 3 OUNCE (89 ML) - STEEL BLUE PEARL .....ooiiiiiiiic et 28432-G**
PEN 3 OUNCE (89 ML) - CAMOUFLAGE PAINT (THREE PENS) .....cccoiiiiiiieiiiic e 75831-G01
AEROSOL 12 OUNCE (360 ML) - HUNTER GREEN ........ooiiiiiiiiiiiciiee e 28140-G09
AEROSOL 12 OUNCE (360 ML) - CHAMPAGNE BEIGE .......ccccoiiiiiiiiiiiiite ettt 28140-G15
AEROSOL 12 OUNCE (360 ML) - INDUSTRIAL YELLOW .....cciiiiitiiiieiiiiite ettt 28140-G14
AEROSOL 12 OUNCE (360 ML) - STEEL BLUE PEARL .....oooiiiiiiiiiec et 28140-G**
MAINTENANCE PRODUCTS PART NO.
FORMULA 40 VINYL-COAT® - WHITE ..ottt ene s, 28166-G01
PLEXUS® CLEANER, 7 OUNCE (210 ML) (FOR WINDSHIELDS) ......c.cviuiteeeeeeeseeeeseeeeeeeeeenesenseenes s 28433-G01
PLEXUS® CLEANER, 13 OUNCE (380 ML) (FOR WINDSHIELDS) ......c.cvvvieiieeeeeeeeeeeseresessenneenes e, 28433-G02
BATTERY PROTECTOR, 14 OUNCE (410 ML) SPRAY ...ttt 75500-G01
WHITE LITHIUM GREASE, 14 OUNCE (410 ML) SPRAY ...coiiiti ittt 75502-G01
PENETRANT/LUBRICANT, 15 OUNCE (440 ML) SPRAY ...ttt e e 75503-G01
MULTI-PURPOSE CLEANER & DEGREASER, 14 OUNCE (410 ML) SPRAY ....cociiiiiiieriiee e 75504-G01
MULTI-PURPOSE HAND CLEANER, 32 OUNCE (950 ML) LIQUID .......cccociiiiiiiiiiiie e 75505-G01
BATTERY CLEANER, 32 OUNCE (950 ML) WITH TRIGGER SPRAYER..........ccooiiiiiiiiiee e 75506-G01
E-Z-GO ALL SURFACE CLEANER ......ci ittt et e e ee e e e e s e aannans 606311
E-Z-GO BATTERY TERMINAL PROTECTOR ....outtiiiiiiiiiiiiiiiiiine s 606312
TUBELESS TIRE REPAIR KIT .ottt e e e e e e e s s s n e e e e e e e e e s e s s s e neneeees 606009
TIRE PLUGGER REFILL PACK (50/BOX) ...uttttteeiittite e sttt e sttt ettt ettt e e e s skttt e e e e anbba e e e e e snnbee e e s s snbneaeeesnnees 606831

Appendix A-2 Service Parts Manual




SPECIALTY PRODUCTS

BIO-DEGRADEABLE CLEANER, 32 OUNCE (950 ML) WITH TRIGGER SPRAYER..........cccceviiiiniiee e 75507-G01

MULTI-PURPOSE VALUE PACK ... ittt ettt ettt et e e e e e e s 1 e s s n e e e et e e e e e e s e snanrnnneeeeees 75508-G01
« BATTERY PROTECTOR, 4 OUNCE (120 ML) SPRAY
« PENETRANT/LUBRICANT, 4 OUNCE (120 ML) SPRAY
e WHITE LITHIUM GREASE, 4 OUNCE (120 ML) SPRAY
* CARBURETOR & CHOKE CLEANER, 4 OUNCE (120 ML) SPRAY

Service Parts Manual Appendix A-3



SPECIALTY PRODUCTS

Notes:

Appendix A-4

Service Parts Manual




A Textron Company

E-Z-GO Division Of Textron, Inc.,
1451 Marvin Griffin Road, Augusta, Georgia USA 30906-3852

TO CONTACT US

North America:
Technical Assistance & Warranty Phone: 1-800-774-3946, FAX: 1-800-448-8124
Service Parts Phone: 1-888-GET-EZGO (1-888-438-3946), FAX: 1-800-752-6175

International:
Phone: 010-1-706-798-4311, FAX: 010-1-706-771-4609

Copyrighted Material

- This manual may not be reproduced in whole or
in part without the express permission of

E-Z-GO Division of Textron, Inc.

Technical Communications Department



	ISSUED DATE APRIL 2007
	ELECTRIC POWERED PERSONNEL CARRIERS AND GOLF CAR
	SERVICE PARTS MANUAL

	HOW TO.pdf
	1. WHEN THE PART NUMBER IS NOT KNOWN
	2. IF YOU KNOW THE PART NUMBER

	A - Accelerator.pdf
	ACCELERATOR
	1 73333-G07 PEDAL BOX ASSEMBLY, PDS MODEL ONLY (INCLUDES ITEMS 2 - 37) 1
	2 25853-G01 PEDAL BOX AND COVER (SEAL AND BEARING) 1
	3 25854-G01 INDUCTIVE THROTTLE SENSOR 1
	4 00983-G01 SELF THREADING NUT, 3/16" 2
	5
	6 25857-G01 PLUNGER SLEEVE 1
	7 28443-G01 PLUNGER 1
	8 28444-G01 PLUNGER CAM 1
	9 73332-G01 ACCELERATOR ROD 1
	10
	11 00532-G4 LOCK NUT, 5/16 - 24 1
	12 10385-G4 YOKE (ADJUSTABLE) 1
	13 17677-G2 SPRING RETAINER, 3/8" 1
	14 73046-G01 COMPRESSION SPRING 1
	15 17979-G1 ACCELERATOR ROD BUSHING 1
	16
	17 17677-G1 SPRING RETAINER, 1/2" 1
	18 25861-G02 MICRO SWITCH (PDS MODEL ONLY) 1
	19 01050-G01 SCREW, #4 - 20 X 5/8" LG 2
	20 25879-G06 WIRING HARNESS (PEDAL BOX ASSEMBLY) (PDS MODEL ONLY) 1
	21
	22 00684-G6 SCREW, #8 - 32 X 3/4" LG 2
	23 70116-G02 ACCELERATOR PEDAL BRACKET 1
	24 01051-G01 SCREW, #8 - 16 X 1/2" LG 4
	25
	26 25799-G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 27 - 30) 1
	27 * ACCELERATOR PEDAL 1
	28 27844-G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 29, 30) 1
	29 27512-G01 ACCELERATOR PEDAL PAD 1
	30 15766-G1 OVAL RIVET 3/16" X 7/16" LG 6
	31
	32 17838-G1 BUSHING 3
	33 74432-G01 PEDAL PIVOT PIN 1
	34 12064-G6 PUSHNUT, 9/32" I.D. 1
	35 10386-G3 CLEVIS PIN, 5/16" X 13/16" LG 1
	36 17255-G1 TEFLON WASHER, 5/16" 1
	37 10387-G3 COTTER PIN, 3/32" X 3/4" LG 1
	38
	39 00715-G2 BOLT, 5/16 - 18 X 13/16" LG. 4

	ACCELERATOR
	ACCELERATOR
	ACCELERATOR

	C - BOD 7.pdf
	BODY
	BODY
	BODY
	1 71151-G01 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 2 - 5) 1
	2 71153-G01 DEFLECTOR (PASSENGER SIDE) 1
	3 71154-G01 DEFLECTOR (DRIVER SIDE) 1
	4 00614-G5 SCREW, #8 - 18 X 5/8" LG 6
	5 71158-G01 INSTRUMENT PANEL INSERT (4 CUP HOLDER) 1
	6
	7 74443-G01 LABEL (ANTI-ROLLBACK) 1
	8
	9 71413-G01 SPLASH PANEL 1
	10 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 5
	11
	12 70725-G01 FRONT SHIELD BRACE 2
	13 27166-G04 FRONT SHIELD 1
	14 01038-G01 BOLT, 1/4 - 20 X 11/16" LG 2
	15 16469-G1 WASHER, 1/4" 2
	16 01057-G01 RIVET, KTR, 1/4" X 3/4" LG 2
	17
	18 70662-G01 UPPER FLOORPAN 1
	19 70451-G01 LOWER FLOORPAN 1
	20 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 16
	21 70452-G01 ACCESS COVER 1
	22
	23 70823-G01 REAR FLOORPAN 1
	24 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 5
	25 70668-G0* FLOORMAT 1
	26
	27 71051-G** COWL 1
	28 71037-G02 E-Z-GO NAMEPLATE (GOLD) 1
	29 71597-G01 PUSHNUT, 3/16" 2
	30 71055-G01 RIVET, 3/16" X 1" LG 9
	31 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 2
	32 71056-G01 BOLT, 5/16 - 18 X 5/8" LG (WITHOUT SUN TOP) 4
	33 00570-G2 WASHER, 5/16 (WITHOUT SUN TOP) 4
	34 00438-G6 BOLT, 5/16 - 18 x 5/8 LG (WITHOUT SUN TOP) 2
	35 71115-G01 VINYL TRIM 2
	36 71055-G01 RIVET, 3/16" X 1" LG 10
	37 00571-G2 WASHER, 5/16 (WITHOUT SUN TOP) 2
	38 70441-G01 SEAT FRAME 1
	39 70046-G02 BATTERY RACK 1
	40 00715-G2 BOLT, 5/16 - 18 X 13/16" LG 4
	41 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 2
	42 00559-G8 WASHER, 5/16" 2
	43 11098-G6 LOCK NUT, 5/16 - 18 2
	44 70200-G01 SCREW, 3/8 - 16 X 3/4" LG 2
	45
	46 70385-G01 SPLASH PAN (PASSENGER SIDE) 1
	47 70385-G02 SPLASH PAN (DRIVER SIDE) 1
	48 00715-G2 BOLT, 5/16 - 18 X 13/16" LG 8
	49
	50 71812-G01 FENDER LINER (PASSENGER SIDE) 1
	51 71812-G02 FENDER LINER (DRIVER SIDE) 1
	52 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	53
	54 71912-G** REAR BODY ASSEMBLY (W/OUT TAILLIGHTS) (INCLUDES ITEMS 55, 56) 1
	55 71318-G01 BAGWELL LINER 1
	56 16816-G1 RATCHET FASTENER, 1/4" X 9/16" LG 20
	57
	58 71609-G01 HINGE PLATE 2
	59 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 4
	60 71316-G01 PLUG 1
	61 71320-G01 ACCESS PANEL 1
	62 01107-G01 SCREW, #8 X 5/8" LG 5
	63 71364-G02 ‘J’ CLIP 1
	64 10570-G12 RIVET, 1/4" X 9/16" LG (ALUMINUM) 4
	65 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 6
	66 18436-G1 PLASTIC DRIVE RIVET, 1/4" X 9/16" LG 2
	67
	68 71451-G02 REAR BUMPER ASSEMBLY (INCLUDES ITEMS 69 & 70) 1
	69 71451-G01 REAR BUMPER 1
	70 71457-G01 STAY 4
	71 71398-G01 BOLT, 1/4 - 20 X 1 1/4" LG 4
	72 00571-G2 WASHER, 5/16" 4
	73 71455-G01 BUMPER PLUG 4
	74 71102-G03 BOLT, 1/4 - 20 x 11/16" LG 2
	75 71554-G01 J-TYPE NUT RETAINER, 1/4 - 20 2
	76
	77
	78 71642-G01 ROCKER PANEL (FRONT, DRIVER SIDE) 1
	79 71642-G02 ROCKER PANEL (FRONT, PASSENGER SIDE) 1
	80 71643-G01 ROCKER PANEL (REAR, DRIVER SIDE) 1
	81 71643-G02 ROCKER PANEL (REAR, PASSENGER SIDE) 1
	82 71641-G01 SILL PLATE (PASSENGER SIDE) 1
	83 71641-G02 SILL PLATE (DRIVER SIDE) 1
	84 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) 6
	85 23726-G4 SPACER, 5/16" 6
	86 00891-G2 LOCK NUT, 1/4 - 20 6
	87 15058-G6 RIVET, 3/16" X 15/16" LG (ALUMINUM) 4
	88 600815 LABEL 2
	89 70135-G01 PEDAL PIVOT COVER 1
	90
	91 75126-G01 FENDER SCUFFGUARD (DRIVER SIDE) 1
	92 75126-G02 FENDER SCUFFGUARD (PASSENGER SIDE) 1
	93 16816-G2 RATCHET FASTENER, 1/4" x 3/4 " LG 8

	BODY
	BODY
	BODY
	BODY
	BODY

	D - BrakesMechanical.pdf
	BRAKES - MECHANICAL
	BRAKES - MECHANICAL
	BRAKES - MECHANICAL
	BRAKES - MECHANICAL
	1 70612-G02 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 10) 1
	2 70681-G01 TORSION SPRING 2
	3 70682-G01 PIVOT PIN 1
	4 01071-G01 PUSHNUT, 5/16" 2
	5 * BRAKE PEDAL 1
	6 70611-G02 PARK BRAKE PEDAL 1
	7 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 8 - 10) 1
	8 * SERVICE BRAKE PAD 1
	9 * PARK BRAKE PEDAL PAD 1
	10 15766-G1 OVAL RIVET, 3/16" X 7/16" LG 9
	11
	12 70582-G01 SHOULDER BOLT, 3/8 - 16 X 4" LG (STAINLESS STEEL) 1
	13 70581-G01 FLANGED BUSHING 2
	14 70676-G01 TORSION SPRING 1
	15 00643-G1 WASHER, 3/8" 1
	16 11098-G5 LOCK NUT, 3/8 - 16 1
	17
	18 70272-G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20) 1
	19 00963-G01 SPHERICAL NUT, 5/16 - 24 1
	20 11098-G9 LOCK NUT, 5/16 - 24 1
	21
	22 70969-G06 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23-24) 1
	23 28082-G01 EQUALIZER BRACKET 1
	24 28083-G01 BRAKE COMPENSATOR BUMPER 2
	25
	26 01111-G01 RETAINING RING, 13/32" (STAINLESS STEEL) 4
	27 10386-G3 CLEVIS PIN, 5/16" X 13/16" LG 1
	28 10387-G3 COTTER PIN, 3/32" X 3/4" LG 3
	29 14443-G2 CLEVIS PIN, 5/16" X 5/8" LG 2
	30
	31 70601-G01 KICK-OFF LINK 1
	32 17838-G1 NYLON BUSHING 2
	33 20835-G1 TEFLON WASHER, 3/8" 2
	34 00559-G8 WASHER, 5/16" 2
	35 10387-G3 COTTER PIN, 3/32" X 3/4" LG 2
	36
	37 70098-G01 KICK-OFF CAM PIVOT 1
	38 10097-G6 FLANGED BEARING 2
	39 70587-G01 KICK-OFF CAM 1
	40 71215-G01 SETSCREW, 1/4 - 20 X 1/2" LG 2
	41 14134-G4 SPACER 1
	42
	43 70113-G01 ADJUSTABLE BUMPER 1
	44 11027-G1 LOCK NUT, 5/16 - 18 1
	45 70080-G02 CATCH BRACKET 1
	46 00414-G6 BOLT, 1/4 - 20 X 3/4" LG 2
	47 14390-G4 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 2
	48
	49 74874-G01 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 50 - 78) 1
	50 * BRAKE PEDAL 1
	51 74724-G01 PARK BRAKE PEDAL 1
	52 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 53 - 55) 1
	53 * SERVICE BRAKE PAD 1
	54 * PARK BRAKE PAD 1
	55 15766-G1 OVAL RIVET, 3/16" x 7/16" LG 9
	56
	57 70258-G03 BRAKE PEDAL PLATE 1
	58 70682-G01 PIVOT PIN 1
	59 70681-G01 TORSION SPRING 2
	60 01071-G01 PUSHNUT, 5/16" 1
	61 00737-G8 SCREW, #10 - 24 X 7/8" LG 4
	62
	63 00739-G1 RUBBER NUT, #10 - 24 2
	64 74535-G01 BRAKE PEDAL STANDOFF 2
	65 27137-G01 CONICAL SPRING 2
	66 14390-G10 LOCK NUT, #10 - 24 2
	67 10606-G8 MICRO SWITCH 1
	68
	69 00957-G1 BOLT, #6 - 32 X 1 1/4" LG 2
	70 00559-G5 WASHER, #10 2
	71 00559-G3 WASHER, #6 4
	72 00565-G3 LOCK WASHER, #6 2
	73 00525-G5 NUT, #6 - 32 2
	74 13514-G1 SCREW AND LOCK WASHER, #6 2
	75
	76 14628-G1 FASTON TAB 2
	77 24605-G1 WIRE HARNESS (BRAKE LIGHT) 1
	78 17618-G1 WIRE TIE 3
	79
	80 70998-G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 82 - 91, 93, 94) 1
	81 70998-G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 82 - 89, 92 - 94) 1
	82 70794-G01 BRAKE SHOE KIT (INCLUDES ITEM 83) 2
	83 * BRAKE SHOE 2
	84 27944-G01 BRAKE SPRING KIT (INCLUDES ITEMS 85 - 89) 2
	85 * UPPER SPRING 1
	86 * LOWER SPRING 1
	87 * PIN 2
	88 * CUP AND SPRING 2
	89 * ADJUSTER SPRING 1
	90
	91 72582-G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 93, 94) 1
	92 72582-G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL. ITEMS 93, 94) 1
	93 * ADJUSTER 1
	94 * TEFLON WASHER 2
	95 17083-G2 BOLT, 5/16 - 24 X 1" LG 8
	96 15126-G1 LOCK NUT, 5/16 - 24 8
	97 21809-G1 INNER BRAKE DRUM WASHER, 1 5/16" OD X 1" ID X 1/32" 2
	98
	99 21807-G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 100 - 101) 2
	100 * BRAKE DRUM 1
	101 19862-G1 LUG BOLT, 1/2 - 20 X 1 3/16" LG 4
	102
	103 21830-G1 OUTER BRAKE DRUM WASHER 2
	104 00518-G8 SLOTTED NUT, 3/4 - 16 2
	105 10387-G1 COTTER PIN, 1/8" X 1 1/2" LG 2
	106 74175-G01 SPINDLE CAP 2
	107 72036-G03 BRAKE CABLE BRACKET (PASSENGER SIDE) 1
	108 72036-G04 BRAKE CABLE BRACKET (DRIVER SIDE) 1

	BRAKES - MECHANICAL
	BRAKES - MECHANICAL
	BRAKES - MECHANICAL
	BRAKES - MECHANICAL

	E - BRH 21.pdf
	BRAKES - FRONT DISC
	BRAKES - FRONT DISC
	BRAKES - FRONT DISC
	BRAKES - FRONT DISC
	1 70612-G01 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 11) 1
	2 70681-G01 TORSION SPRING 2
	3 70682-G01 PIVOT PIN 1
	4 01071-G01 PUSHNUT, 5/16" 1
	5 * BRAKE PEDAL 1
	6 74724-G01 PARK BRAKE PEDAL 1
	7 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 8 - 10) 1
	8 * SERVICE BRAKE PAD 1
	9 * PARK BRAKE PEDAL PAD 1
	10 16409-G1 OVAL RIVET, 3/16" X 15/32" LG 9
	11 20835-G1 WASHER, TEFLON, 3/8" 2
	12 70582-G01 SHOULDER BOLT, 3/8 - 16 X 4" LG 1
	13 70581-G01 FLANGED BUSHING 2
	14 70676-G01 TORSION SPRING 1
	15 00643-G1 WASHER, 3/8" 1
	16 11098-G5 LOCK NUT, 3/8 - 16 1
	17
	18 70272-G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20) 1
	19 00963-G01 SPHERICAL NUT, 5/16 - 24 1
	20 11098-G9 LOCK NUT, 5/16 - 24 1
	21
	22 70969-G05 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23 - 26) 1
	23 28082-G01 EQUALIZER BRACKET 1
	24 28083-G01 BRAKE COMPENSATOR BUMPER 2
	25 * BRAKE CABLE (DRIVER SIDE) 1
	26 * BRAKE CABLE (PASSENGER SIDE) 1
	27
	28 01111-G01 RETAINING RING, S.S. 4
	29
	30 10386-G3 CLEVIS PIN, 5/16" X 1" LG 1
	31 10387-G3 COTTER PIN, 3/32" X 3/4" LG 3
	32 14443-G2 CLEVIS PIN, 5/16" X 3/4" LG 2
	33
	34 70601-G01 KICK-OFF LINK 1
	35 17838-G1 NYLON BUSHING 2
	36 20835-G1 TEFLON WASHER, 3/8" 2
	37 00559-G8 WASHER, 5/16" 2
	38 10387-G3 COTTER PIN, 3/32" X 3/4" LG 2
	39 70098-G01 KICK-OFF CAM PIVOT 1
	40 10097-G6 FLANGED BEARING 2
	41 70587-G01 KICK-OFF CAM 1
	42 71215-G01 SETSCREW, 1/4 - 20 X 1/2" LG 2
	43 14134-G4 SPACER 1
	44
	45 70113-G01 ADJUSTABLE BUMPER 1
	46 11027-G1 LOCK NUT, 5/16 - 18 1
	47
	48 70080-G01 CATCH BRACKET 1
	49 00414-G6 BOLT, 1/4 - 20 X 3/4" LG 2
	50 14390-G4 LOCK NUT, 1/4 - 20 2
	51
	52
	53 74874-G01 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 54 - 80) 1
	54 * BRAKE PEDAL 1
	55 74724-G01 PARK BRAKE PEDAL 1
	56 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59) 1
	57 * SERVICE BRAKE PAD 1
	58 * PARK BRAKE PAD 1
	59 16409-G1 OVAL RIVET, 3/16" X 15/32" LG 9
	60
	61 70258-G03 BRAKE PEDAL PLATE 1
	62 70682-G01 PIVOT PIN 1
	63 70681-G01 TORSION SPRING 2
	64 01071-G01 PUSHNUT, 5/16" 1
	65 00737-G8 SCREW, #10 - 24 X 1" LG 4
	66 00739-G1 RUBBER NUT, #10 - 24 2
	67 74535-G01 BRAKE PEDAL STANDOFF 2
	68 27137-G01 CONICAL SPRING 2
	69 14390-G10 LOCK NUT, #10 - 24 2
	70 10606-G8 MICRO SWITCH 1
	71 00957-G1 SCREW, #6 - 32 X 1 1/4" LG 2
	72 00559-G5 WASHER, #10 2
	73 00559-G3 WASHER, #6 4
	74 00565-G3 LOCK WASHER, #6 2
	75 00525-G5 NUT, #6 - 32 2
	76 13514-G1 SCREW AND LOCK WASHER, #6 2
	77 20835-G1 WASHER, TEFLON, 3/8" 2
	78 14628-G1 FASTON TAB 2
	79 24605-G1 WIRE HARNESS (BRAKE LIGHT) 1
	80 17618-G1 WIRE TIE 3
	81
	82 74731-G02 SPRING PLATE (PASSENGER SIDE) 1
	83 74731-G01 SPRING PLATE (DRIVER SIDE) 1
	84 74730-G01 FOUR LINK ROD 2
	85 01084-G01 LOCK NUT, M10-1.25 4
	86 74736-G01 BRAKE LINE 1
	87 01038-G01 SCREW, 1/4 - 20 X 4444" LG 1
	88 74875-G01 WIRE RETAINER 2
	89
	90 602281 SPINDLE, CALIPER AND DISC HUB ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 91, 93 - 103) 1
	91 602176 DISC BRAKE SPINDLE (DRIVER SIDE) 1
	92 74733-G02 CALIPER (DRIVER SIDE) 1
	93 12093-G1 SLOTTED NUT 1
	94 74864-G01 DRIVE FLANGE STUD 4
	95 11750-G2 ROLLER BEARING 2
	96 51141-G1 BEARING RACE 2
	97 74995-G01 DISC BRAKE HUB 1
	98 70648-G01 FLANGED BEARING 1
	99 00566-G1 WASHER, 3/8" 2
	100 00426-G6 BOLT, 3/8 - 16 X 1 2
	101 70749-G01 BEARING 1
	102 00798-G8 COTTER PIN 1
	103 25146-G1 GREASE SEAL 1
	104
	105 602288 SPINDLE, CALIPER AND DISC HUB ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 93 - 103, 107) 1
	106 602158 DISC BRAKE SPINDLE (PASSENGER SIDE) 1
	107 74733-G01 CALIPER (PASSENGER SIDE) 1
	108 74948-G01 DISC BRAKE SERVICE HUB (INCLUDES ITEMS 94 - 97, 103) 1
	109 70745-G01 KINGPIN TUBE 2
	110 70754-G01 THRUST WASHER 2
	111 00560-G3 WASHER, 1/2" 4
	112 14390-G6 LOCKNUT, 1/2 - 13 2
	113 00407-G6 CAPSCREW, 1/2 - 13 X 6" LG 2
	114
	115 74702-G02 FRONT DISC BRAKE BRAKE ACTUATOR ASSEMBLY (INCLUDES ITEMS 116 - 134) 1
	116 10387-G3 COTTER PIN, 3/32 X 3/4" LG 1
	117 17838-G1 NYLON BUSHING 1
	118 10386-G3 CLEVIS PIN, 5/16 X 1" LG 1
	119 74753-G01 UPPER ACTUATOR PIVOT 1
	120 70581-G02 ACETAL BUSHING 4
	121 74711-G01 SHOULDER BOLT 1
	122 00560-G3 WASHER, 1/2" 1
	123 00439-G4 BOLT, 1/2 - 13 X 6" LG 2
	124 11098-G6 FLANDED LOCK NUT, 5/16 - 18 2
	125 00544-G4 JAM NUT 1
	126 604804 MASTER CYLINDER 1
	127 74703-G01 BRAKE ACTUATOR ASSEMBLY HOUSING 1
	128 11098-G5 LOCKNUT, 3/8 - 16 1
	129 00679-G1 WASHER, 3/8" STAINLESS 1
	130 74707-G01 LOWER ACTUATOR PIVOT 1
	131 10385-G4 CLEVIS YOKE 1
	132 605778 BRAKE ACTUATOR ASSEMBLY COVER 1
	133 01038-G01 SCREW, 1/4 -20 SWAGEFORM 3
	134 604565 MASTER CYLINDER SPACER 1
	135 00414-G8 BOLT, 1/4 - 20 X 1 1/4" LG 4
	136 00891-G2 LOCKNUT, 1/4 - 20 4
	137
	138 10387-G3 COTTER PIN, 3/32 X 3/4 2
	139 20835-G1 WASHER, NYLON 1
	140 17838-G1 NYLON BUSHING 2
	141 74865-G01 ACTUATOR LINKAGE 1
	142 00771-G5 WASHER, 3/8" 1
	143 74917-G01 DISC BRAKE PAD AND PIN KIT (SERVICES ONE CORNER) (INCLUDES ITEMS 144 - 145) 1
	144 * BRAKE PADS 2
	145 * BRAKE PAD RETAINER PINS 2
	BRAKES - FRONT DISC

	BRAKES - FRONT DISC
	BRAKES - FRONT DISC

	BRAKES - FRONT DISC
	BRAKES - FRONT DISC
	BRAKES - FRONT DISC


	J - Motor.pdf
	MOTOR
	MOTOR
	1 73291-G04 MOTOR (SEPARATELY EXCITED) (PDS) (INCLUDES ITEMS 2-12) 1
	2 73120-G36 ARMATURE 1
	3 73120-G38 BRUSH SPRING 4
	4 73120-G39 BRUSH 4
	5 73120-G40 BRUSH BOX 1
	6 73120-G41 BRUSH REPLACEMENT KIT (INCLUDES HARDWARE) 2
	7 73120-G07 BEARING 1
	8 73120-G06 SNAP RING 1
	9 73120-G43 HEADBAND 1
	10 73120-G37 FRAME AND FIELD COIL (INCLUDES HARDWARE) 1
	11 73120-G42 COVER COMMUTATOR END 1
	12 73277-G01 RETAINING RING 1
	13 01037-G02 SCREW, #10 - 32 X 1/2" LG 1
	14 73328-G01 MAGNET 1
	15 73327-G02 SPEED SENSOR 1


	K - Rear Axle.pdf
	REAR AXLE
	1 74612-G01 REAR AXLE ASSEMBLY 14.76:1 (INCLUDES ITEMS 2 - 8) 1
	2 20377-G12 AXLE SHAFT (PASSENGER SIDE) 1
	3 20377-G11 AXLE SHAFT (DRIVER SIDE) 1
	4 * DIFFERENTIAL COVER 1
	5 28610-G01 FILL PLUG WITH 'O' RING 1
	6 15558-G1 BOLT, 5/16 - 18 X 3/4" LG 10
	7 73050-G01 VENT 1
	8 73356-P01 O-RING INPUT SHAFT 1
	9
	10 72764-G02 SCUFF GUARD 1
	11 00797-G2 BOLT, 1/4 - 20 X 1 1/4" LG 3
	12 00565-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 3
	13 00559-G7 WASHER, 1/4" (STAINLESS STEEL) 3
	14 27023-G01 GREASE. AR


	L - RearSusp.pdf
	REAR SUSPENSION
	1 76418-G01 SHOCK ABSORBER 2
	2 10435-G1 SHOCK ABSORBER WASHER 8
	3 10194-G1 RUBBER SHOCK ABSORBER BUSHING 8
	4 00532-G6 NUT, 3/8 - 24 4
	5
	6 74207-G03 LEAF SPRING (HEAVY DUTY) 2
	7 72618-G01 “U” BOLT, 3/8 - 16 X 2" X 2 1/2" LG 4
	8 00560-G1 WASHER, 3/8" 8
	9 11098-G5 LOCK NUT, 3/8 - 16 8
	10
	11 70289-G02 SPACER 4
	12 70291-G01 RUBBER BUSHING 12
	13 70290-G02 SHACKLE PLATE 4
	14 00665-G9 BOLT, 3/8 - 16 X 3 1/2" LG (STAINLESS STEEL) 4
	15 11098-G5 LOCK NUT, 3/8 - 16 4
	16
	17 14158-G1 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LG. 2
	18 12262-G1 LOCK NUT, 3/8 - 16 2
	19 10044-G01 VINYL CAP 4

	REAR SUSPENSION

	M-SEAT.pdf
	SEATING
	SEATING
	1 70836-G00* SEAT POD 1
	2 71599-G01 VENT PLUG 4
	3 32805-G6 TRIM, BLACK 1
	4 27731-G01 ASHTRAY 1
	5
	6 00439-G8 BOLT, 5/16 - 18 X 2" LG 3
	7 00675-G1 WASHER, 1 1/4" X 3/8" 3
	8 71883-G01 RUBBER WASHER, 5/8" 3
	9 23726-G9 SPACER, 3/4" 3
	10 11098-G6 LOCK NUT, 5/16 - 18 3
	11
	12 71868 -G01 SEAT BACK SUPPORT 1
	13 00976-G06 SCREW, 5/16 - 18 X 3/4" LG 2
	14 11098-G6 LOCK NUT, 5/16 - 18 2
	15 00427-G8 BOLT, 3/8 - 16 X 2" LG 2
	16 00675-G1 WASHER, 1 1/4" X 3/8" 2
	17 23726-G4 SPACER, 5/16" 2
	18 15717-G5 ACORN NUT, 3/8 - 16 2
	19
	20 71751-G** SEAT BACK ASSEMBLY 1
	21 71632-G01 HAND GRIP 1
	22 71204-G02 BOLT, 1/4 - 20 X 2" LG 4
	23 00414-G8 BOLT, 1/4 - 20 X 1" LG 4
	24 00565-G7 LOCK WASHER, 1/4" 4
	25 74137-G01 SEAT BACK SUPPORT 2
	26 01006-G02 BOLT, 3/8 - 16 X 1 1/4" LG 4
	27
	28 71651-G** SEAT BOTTOM 1
	29 71646-G01 HAND HOLD KIT (INCLUDES ITEMS 30 - 33) 1
	30 71876-G02 HIP RESTRAINT, REAR SEAT (DRIVER SIDE) 1
	31 71876-G01 HIP RESTRAINT, REAR SEAT (PASSENGER SIDE) 1
	32 00559-G7 WASHER, 1/4" 8
	33 00415-G2 BOLT, 1/4 - 20 X 1 1/4" LG 8

	SEATING
	SEATING

	N - WeatherProt 7.pdf
	WEATHER PROTECTION
	1 75525G02 WINDSHIELD KIT, SPLIT,CLEAR, 4-CADDY (INCLUDES ITEMS 2 - 10) 1
	2 E4WSX03 WINDSHIELD (4-CADDY) 1
	3 EGWHC10 SASH, 12" 2
	4 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) 2
	5 EGWHW12 WASHER, 1/4" (STAINLESS STEEL) 4
	6 EGWHG13 RUBBER GROMMET 2
	7 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 2
	8 EGWHL14 SAFETY LABEL 1
	9 137-011 TOP GRIP, 1" X 2" 2
	10 136-008 TOP GRIP FASTENER 2
	11
	12
	13 75524G01 WINDSHIELD KIT, FLAT - CLIP ON CLEAR (INCLUDES ITEMS 14 - 20) 1
	14 EGWFX03 WINDSHIELD (GOLF CAR) 1
	15 EGWHC12 SASH, 26" LG 2
	16 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) 2
	17 EGWHW12 WASHER, 1/4" (STAINLESS STEEL) 4
	18 EGWHG13 RUBBER GROMMET 2
	19 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 2
	20 EGWHL14 SAFETY LABEL 1
	21
	22
	23 75485-G01 SUN TOP KIT (INCLUDES ITEMS 24 - 41) 1
	24 75487-G02 REAR SUPPORT (DRIVER SIDE) 2
	25 75487-G01 REAR SUPPORT (PASSENGER SIDE) 2
	26 00665-G5 BOLT, 3/8 - 16 X 1 3/4" LG (STAINLESS STEEL) 4
	27 00679-G1 WASHER, 3/8" (STAINLESS STEEL) 8
	28 00771-G5 NYLON WASHER, 3/8" 4
	29 00891-G5 LOCK NUT, 3/8 - 16 4
	30 19853-G1 END CAP, 1" 2
	31 75488-G01 FRONT SUPPORT 2
	32 00440-G02 BOLT, 5/16 - 18 X 2 1/4" LG 4
	33 00905-G8 LOCK WASHER, 5/16" 4
	34 75048-G01 SPACER, 1/2" 2
	35 00879-G1 LOCK WASHER, 3/8" 4
	36 74374-G01 SUN TOP 1
	37 00685-G10 BOLT, 5/16 - 18 X 2 3/4" LG (STAINLESS STEEL) 2
	38 00907-G2 WASHER, 5/16" (STAINLESS STEEL) 6
	39 00660-G8 WASHER, 5/16" (STAINLESS STEEL) 6
	40 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 6
	41 00685-G11 BOLT, 5/16 - 18 X 3 1/4" LG (STAINLESS STEEL) 4

	WEATHER PROTECTION
	WEATHER PROTECTION
	WEATHER PROTECTION

	SPC 1.pdf
	SPECIAL TOOLS PART NO.
	TOUCH UP PAINT PART NO.
	MAINTENANCE PRODUCTS PART NO.
	SPECIALTY PRODUCTS

	models page.pdf
	SERVICE PARTS MANUAL
	ELECTRIC POWERED PERSONNEL CARRIERS AND GOLF CARS
	TXT 5E
	STARTING MODEL YEAR 2007


	BATTERY PROLONGED STORAGE




